T265NHAUZ

Parts Catalog



= At

1. 91 & PART NO. EG

FIG 101 CYLINDER BLOCK

FIG 102 OIL PAN

FIG 103 CYLINDER HEAD

FIG 104 GEAR CASE

FIG 105 HEAD COVERT

FIG 106 OIL FILTER

FIG 107 OIL GAUGE

FIG 108 MAIN BEARING CASE

FIG 109 CAM SHAFT & IDLE SHAFT
FIG 110 PISTON & CRANK SHAFT
FIG 111 FLYWHEEL

FIG 112 FUEL CAM SHAFT&GOVERNOR SHAFT
FIG 113 IDLE APPARATUS

FIG 114 CONNECTING-ROD

FIG 115 GOVERNOR

FIG 116 SPEED CONTROL PLATE
FIG 117 INJECTOR & GLOW PLUG
FIG 118 WATER PUMP FLANGE&THERMOSTAT
FIG 119 WATER PUMP

FIG 120 ROCKER ARM

FIG 121 INTAKE MANIFOLD

FIG 122 EXHAUST MANIFOLD

FIG 123 STOP SOLENOID

FIG 124 ALTERNATOR & PULLY
FIG 125 STARTING MOTOR

FIG 126 EXHAUST SILENCER

FIG 127 COOLING PAN

FIG 128 OIL PRESSURE SWITCH
FIG 129 DATA PLATE

FIG 130 WATER PIPE

FIG 131 WATER PIPE

11
13
15
17
19
21
23
25
27
29
31
33
35
37
39
41
43
45
47
49
51
53
55
57
59
61
63
65
67



2. A E )| E PART NO. T2

FIG 201 AIR CLEANER 70
FIG 202 RADIATOR 72
FIG 203 MUFFLER 74
FIG 204 FUEL TANK & FUEL LINE 76
FIG 205 ACCELERATOR 78
FIG 206 OIL COOLER 80

3. 2HX/BH 0 A/AEIHE PART NO. T3

FIG 301 FLYWHEEL COVER 83
FIG 302 SPEED CONTROL 85
FIG 303 BRAKE 88
FIG 304 BRAKE PEDAL & LINKAGE 90
FIG 305 STEERING WHEEL & DASH COVER 92
FIG 306 STEERING VALVE 94
FIG 307 STEERING CYLINDER 96
FIG 308 FRONT WHEEL 98
FIG 309 REAR WHEEL 100

4. EAAQ[E PARTNO. T4

FIG 401 INPUT SHAFT 103
FIG 402 HST 105
FIG 403 4WD DRIVE GEAR 107
FIG 404 RANGE GEARS 109
FIG 405 P.T.O DRIVE SHAFT 111
FIG 406 P.T.O DRIVE SHAFT 113
FIG 408 DIFF LOCK 115
FIG 409 REAR TRANSMISSION CASE 117
FIG 410 REAR AXLE HOUSINGS 119
FIG 411 RANGE SHIFT LEVER 121
FIG 412 P.T.O CHANGE LEVER 123
FIG 413 4WD CHANGE LEVER 125
5. I E 9= PART NO.T5

FIG 501 FRAME 128



FIG 502 FRONT DIFFERENTIAL GEARS & SHAFT
FIG 503 FRONT AXLE HOUSING
FIG 504 FRONT GEAR CASE (1)
FIG 505 FRONT GEAR CASE (2)

6. = /38 & 2 PARTNO.T6

FIG 601 CYLINDER CASE

FIG 602 LIFT ARM

FIG 603 FLOW CONTROL VALVE
FIG 604 CONTROL VALVE LINKAGE
FIG 605 MAIN CONTROL VALVE
FIG 606 REMOTE CONTROL VALVE
FIG 607 POSITION LEVER LINKAGE
FIG 608 GEAR PUMP

FIG 609 HYDRAULIC HOSE (1)

FIG 610 HYDRAULIC HOSE (2)

FIG 611 PTO VALVE

FIG 612 HITCH & 3-POINT LINKAGE
FIG 613 JOYSTICK LEVER

FIG 614 HITCH & COVER

7. NE N E/I1 8] PART NO. T7

FIG 701(1) BONNET

FIG 701(2) BONNET

FIG 702 DASH PANEL

FIG 703 FLOOR

FIG 704 SEAT

FIG 705 ROPS

FIG 706 CAB FRAME & DOOR(OPTION)
FIG 707 FRONT GLASS(OPTION)

FIG 708 SIDE & REAR GLASS(OPTION)
FIG 709 ROOF(OPTION)

FIG 710 HEATER(OPTION)

FIG 711 INTERIOR PART(OPTION)

FIG 712 LAMP & COVER(OPTION)

FIG 713 FRONT & REAR MOUNTING(OPTION)

130
132
134
136

139
141
143
145
147
149
151
153
155
157
159
161
164
166

169
171
173
175
177
179
181
183
185
187
189
191
193
195



8. 8% PARTNO.T8

FIG 801 BATTERY & MOUNTING
FIG 802 LIGHTS

FIG 803 INSTRUMENT PANEL
FIG 804 ELECTRIC SYSTEM
FIG 805 HARNESS

9. ct€/=4H PARTNO.T9
FIG 901 TOOL & ACCESSORY

198
200
202
204
206

209



1. 8l & PART NO. EG

FIG 101 CYLINDER BLOCK

FIG 102 OIL PAN

FIG 103 CYLINDER HEAD

FIG 104 GEAR CASE

FIG 105 HEAD COVERT

FIG 106 OIL FILTER

FIG 107 OIL GAUGE

FIG 108 MAIN BEARING CASE

FIG 109 CAM SHAFT & IDLE SHAFT
FIG 110 PISTON & CRANK SHAFT
FIG 111 FLYWHEEL

FIG 112 FUEL CAM SHAFT&GOVERNOR SHAFT
FIG 113 IDLE APPARATUS

FIG 114 CONNECTING-ROD

FIG 115 GOVERNOR

FIG 116 SPEED CONTROL PLATE
FIG 117 INJECTOR & GLOW PLUG
FIG 118 WATER PUMP FLANGE&THERMOSTAT
FIG 119 WATER PUMP

FIG 120 ROCKER ARM

FIG 121 INTAKE MANIFOLD

FIG 122 EXHAUST MANIFOLD

FIG 123 STOP SOLENOID

FIG 124 ALTERNATOR & PULLY
FIG 125 STARTING MOTOR

FIG 126 EXHAUST SILENCER

FIG 127 COOLING PAN

FIG 128 OIL PRESSURE SWITCH
FIG 129 DATA PLATE

FIG 130 WATER PIPE

FIG 131 WATER PIPE

11
13
15
17
19
21
23
25
27
29
31
33
35
37
39
41
43
45
47
49
51
53
95
57
59
61
63
65
67



==

Year/Month

2022-12

CYLINDER BLOCK

FIG 101

T265NHAUZ

93

NOTE




==
FIG 101 CYLINDER BLOCK Year/Montn
T265NHAUZ 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
101 1 HT01010000A Agd =528 1
101 2 |HTO01010101H 2gd =8 1
101 3 |27241-280000 2 4
101 4 [27241-300000 2 1
101 5 | HM23030000A Sd 1 (== olH) 1
101 6 |HTO01010400A Ol o1 2 1
101 7 |HTO1010900A JIFHU JIH 2 Al 1
101 8 |HT01010200A HOIM 2213 PT 1/16" 3
101 9 |HTO01010300A HOIM 2213 PT 1/4" 3
101 10 |[23871-010000 HIOIHLIAIS & 3
101 11 |[27231-180000 SAEEd 3
101 12 | 27231-450000 SAEEd 1
101 13 |[HTO01010500A g 2
101 14 |22312-080140 g 2
101 15 |22351-060012 A 2
101 16 |HTO01010600A o= & 2
101 17 |HTO01010700A a8 28 1
101 18 [HTO01010800A AEH AEY T 1
101 20 |23871-020000 HIOIHLIAIS & PT 1/4" 1
NOTE




FIG 102

T265NHAUZ

OIL PAN

==
Year/Month

2022-12

NOTE




==
Year/Month
FIG 102 OIL PAN car/on
2022-12
T265NHAUZ
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
102 1 EA00000865C oM Xgt 1
102 2 | EAO0001475A Cadg Sdd 1
102 3 |24311-000140 441,ALL,O-RINGP-14 1
102 4 [26013-060122 SHEESEUEE M6X12 22
102 5 | EAOOOO0869A Y s g 1
102 6 |26013-080162 SHEESEUEE M8X16 1
102 7 |24311-000160 S E0dE 1
102 8 |HF01470000A INES 1
NOTE

-10 -




==

Year/Month

2022-12

CYLINDER HEAD

FIG 103

T265NHAUZ

17
3

ALY

- ee—

NOTE

-11 -



==
FIG 103 CYLINDER HEAD Year/Month
T265NHAUZ 202212

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
103 | 1 |EA00005520A NEEEEES 1

103 | 2 |EA000055198 AEERTEES - 1

103 3 |HT03010101D0 e o= 1

103 4 [27241-300000 2 1

103 5 |27241-180000 2 2

103 6 |HT03010102A S E€B 0l 3

103 7 HT03010103A <EDEI)JI%EJH)I&(HTO3O1O102AE Bl 3

103 8 | EAO0004365A A 3

103 9 |23871-010000 HIOIHLIAIS & PT 1/8" 3

103 10 [HTO03010200A == 3

103 11 |HTO03010300A Bl &= 3

103 12 |HTO03010400A WS AT 6

103 13 |[HTO03010500A @we Aug 2lHolH 6

103 14 |HTO03010600A WE ATg IYH 12

103 15 [HCO03090000A WE AE ALY 6

103 17 |HT03020000A A& el 2

103 19 |[26013-080122 SHEESEUEE M8X12 3

103 | 20 |HTO3030000A olE =& 14

103 | 22 |(HT03040000B JpA  Aed e 1

103 | 23 | EAO0000545A WS 6

103 | 25 | EAO00000962A SEAT, EXHAUST 3

NOTE

-12 -




==

Year/Month

2022-12

GEAR CASE

FIG 104
T265NHAUZ

NOTE

-13-



==
FIG 104 GEAR CASE Year/Month
T265NHAUZ 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
104 1 EA00005393A GEAR CASE(EA00006103CZ2 =28 &) 1
104 2 HT04010100D CASE, GEAR 1
104 3 23871-030000 HIOITHLIAIE S O 2
104 4 23871-010000 HIOITHLIAIE S O 1
104 5 EA00001446A YU ALY 1
104 7 22117-180000 BN 1
104 8 HT04020100A PIPE, JOINT 1
104 9 HT04020200B SPRING 1
104 10 | HT04020300A SEAT 1
104 11 124190-160001 A 1
104 12 | HT04030000A ASS'Y ROTOR, OIL PUMP 1
104 13 |26577-060202 [+] A= E Al & 2LEA 5
104 14 | HT04050000A COVER,OIL PUMP 1
104 15 | HT04060000A GASKET,GEAR CASE 1
104 16 |26013-060452 ANETEH=SAU=E M6X45 3
104 17 |126013-060502 AHETEH=EAU=E M6X50 5
104 18 |26013-060552 ANETEH=ELU=E M6X55 3
104 19 | HT04070000A BOLT M6X68 1
104 20 |26013-060602 ANETEH=EAU=E M6X60 1
104 21 |26216-060452 MNESEE 1
104 22 |26716-060002 F2LHE M6 1
104 23 | 22217-060000 AT QLA 1
104 24 |24311-240100 =S E08 2
104 25 |124311-000150 =S E08 2
104 26 | HC03470000B = 8 (HC03470000B4Z =22 &) 1
104 27 |24311-000320 =S 208 1
104 28 |22117-060000 BN 1
NOTE

-14 -




FIG 105

T265NHAUZ

HEAD COVERT

==
Year/Month

2022-12

NOTE

-15 -




==
Year/Month
FIG 105 HEAD COVERT caro
2022-12
T265NHAUZ
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
105 1 HT05080000C EO%/ER CYL(HTOS080T00F T S =2 = =& 1
105 2 |HTO05080100F a2 ol = A 1
105 3 | HT05080200A A2, ol = b 1
105 4 | HTO5080300A Scld AHH 1
105 5 | HT05080400A Scld Ax2E 1
105 6 | HTO5080500A A XK 2 1
105 7 | HTO5080600A Sl g= 1
105 8 |26022-050102 StM 8 B &2 LEAHSW) 4
105 9 | HT05080700A e ONRE, 1
105 10 |26022-030062 StM 8 B &2 LEAHSW) 2
105 11 |HT05080800B L QIE (B2 ItOl &) 1
105 14 |26667-080002 FAAHUHE 3
105 15 |23414-080012 & 3
105 16 |HT05100000A ool Z(E2lH) 1
105 17 | 23000-016000 SAZSE 2
105 18 |HT05080800B L QIE (B2 IOl &) 1
NOTE

-16 -




FIG 106

T265NHAUZ

OIL FILTER

==
Year/Month

2022-12

NOTE

-17 -




k!
FIG 106 OIL FILTER Year/Month
2022-12
T265NHAUZ
KEY NO PART NO DESCRIPTION SPEC | QTY |Rrepair|EFFECTIVE| pEMARKS

DATE

106

1 EA00003786C

FILTER , ENGINE OIL

NOTE

-18 -




FIG 107

T265NHAUZ

OIL GAUGE

==
Year/Month

2022-12

NOTE

-19 -




==
FIG 107 OIL GAUGE Year/onth
2022-12
T265NHAUZ
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
107 EA00004584A HoIE—ERS) 1
107 2 | EAOO005463A d7S 1
NOTE

-20 -




FIG 108

T265NHAUZ

MAIN BEARING CASE

==
Year/Month

2022-12

NOTE

-21 -




==
FIG 108 MAIN BEARING CASE Year/Montn
T265NHAUZ 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
108 1 HT08010000A Ol el BilO1E 0l A (A) 1
108 2 |HTO08010100A Ol el BilO1E 0l A (A) 1
108 3 |22312-040080 iy 2
108 4 |[HTO8010103A HAHE AHOIA SE_1 2
108 5 | HT08020000A JEAZ(HIOTE A0l A) 1
108 6 HT08030000B AESSEEY_EEZE?\%E;? BRG(HT08030T00AZE = =2 1
108 7 |HTO8030100A B & A0l A HH 1
108 8 | EAO0001308A Y AN 1
108 9 | HT08040000A JEAZM 1
108 10 |26014-060252 SHEESUEE 8
108 11 | 26014-060202 SHEESEUEE 9
108 12 |HTO08050000A O BIHEAHOIA(C)EE 1
108 13 |HTO08050100A Ol el Bl & 20l A (C) 1
108 14 | 22312-040080 g 2
108 15 |[HTO08010103A HAHE AHOIA SE_1 2
108 16 |HTO8060000A HAHE AHOIA =SE 2 2
108 17 |HT08070000A Olel Bl & 20l A (B) 1
108 18 |[HT08070100A Olel Bl & 20l A (B) 1
108 19 |22312-040080 g 2
108 | 20 |HT08010103A HAHE AHOIA SE_1 2
108 | 21 |22117-060000 HetAM 9
108 | 22 |22217-060000 ALEOLA 9
NOTE

-22 -




FIG 109

TTTTTTTTT

CAM SHAFT & IDLE SHAFT

NOTE

-23 -




==
Year/Month
FIG 109 CAM SHAFT & IDLE SHAFT cariMo
202212
T265NHAUZ
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
109 1 HT09010000A EH 6
109 2 | EAO0005173A ZFANZE(ES) 6
109 3 | HT09030000B U= g 1
109 4 [HTO09030100A A= 1
109 5 | HT09030200B A= Il 1
109 6 |22512-050180 Ol n&s3| 1
109 7 | HT09030300A = HS2 1
109 8 |[26013-060142 SHEESELUEE M6X14 2
109 9 | HT09040000A OLOI= J101 (A) =& 1
109 10 [HTO09040200A Ot0I = J101 &4 1
109 11 | HT09050000A Ot0IE J101 Zet_1 1
109 12 | HTO09060000A Ot0IE J101 Zet 2 1
109 13 |HT09070000A Ot0IE 710 AHE 1
109 14 | HT09080000A OtOIE J1H = (A 1
109 15 [26013-060162 SHEESEUEE M6X16 3
NOTE

- 24 -




FIG 110

T265NHAUZ

s g
PISTON & CRANK SHAFT Year/Month

2022-12

5
,_______.___L_:;__“.p__\

NOTE

-25.




==
FIG 110 PISTON & CRANK SHAFT Year/Montn
T265NHAUZ 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
110 1 HT10010000B oAE 3
110 2 |HT10020000A maeE g Lg 3
110 3 |HT10020100A oA=& (1st) 3
110 4 [HT10020200A oA E & (2nd) 3
110 5 | HT10020300A g 3
110 6 |HT10030000A mAsE 3
110 7 | HT10040000A AHE (TIAE B 6
110 8 |HT10050000B HAEY 2& X8 3
110 9 |HT10050100B HUE 2E 3
110 10 [HT10050200A A= 8 S 3
110 11 |HT10050300A HAEH 2E 2E 6
110 12 |HT10060000A JAIEHE =& 3
110 | 12.1 | HT10060100A JHIE HE 6
110 13 |HT10070000B J#HI= L8 1
110 14 |HT10070100C J#HI= 1
110 15 [HT10070200A A= I 1
110 16 |22512-040160 Hm=pl 1
110 17 |HT10070300A Y EZT 23 J|0 1
110 18 |[HT10080000A J#I = MHE =& (B) 2
110 | 18.1 | HT10080100A JHIA=F0E B) 4
110 19 [HT10090000A JHEIFZMHE & A) 1
110 | 19.1 [HT10090100A EEEENTERN 2
110 | 20 |HT10100000A AMOIE BIE X8 2
110 | 21 [HT10100100A AFOIE Ol £ (&) 2
110 | 22 |HT10100200A AMOIE Bl E (dl) 2
110 | 23 |22512-040160 Hm=pl 1
110 | 24 |22312-080140 iy 1
NOTE

-20 -




FIG 111

T265NHAUZ

FLYWHEEL

==
Year/Month

2022-12

NOTE

-27 -




k!
FIG 111 FLYWHEEL Year/Month
2022-12

T265NHAUZ

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

111 1 | EA00003087D 2c0l& X8 1

111 1.1 | EAOOO03086E Zci0| & 0

111 2 HT11010200A 2l I 1

111 3 CE21200000A S 20l Al 15X18X23 1

111 4 | HT11020000A 2c0l8 2E 6

111 5 EAO00003046A 2IHEA0IE 1

111 6 26013-100252 QT EUA=E M10X25 8

NOTE

-28 -




FIG 112

T265NHAUZ

FUEL CAM SHAFT&GOVERNOR SHAFT

==
Year/Month

2022-12

NOTE

-29-




==
FIG 112 FUEL CAM SHAFT&GOVERNOR SHAFT Year/Montn
T265NHAUZ 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
112 1 HT12010000A az A= 1
112 2 |24101-062024 H2E SHIoE 1
112 3 |24121-062044 AHEE0A2SHOHEN 1
112 6 |HT12040000A B UHE 1
112 7 |HT12050000B Bt D] 1
112 8 | EA00005347A HEZAEZI|( 1
112 10 [HT12070000A oz A= HEM 1
112 11 |[26013-060122 SHEESELUEE M6X12 2
112 12 | EAO0006536A e = &8 1
112 13 | EAO0006535A e = 1
112 14 | EAO00006532A JIHU JIH &2 1
112 15 |24190-170003 2= 7
112 16 | EAO0006533A JtHuselE 1
112 17 | HS12080300C JtH U 210 1
112 18 |24101-062054 H2E SHIoE 1
112 19 | TCA2010000A AHE(RE 24 1
112 | 20 | EAO00006548A JE LEAL(A) 1
NOTE

-30 -




FIG 113

T265NHAUZ

IDLE APPARATUS

==
Year/Month

2022-12

NOTE

-31 -




==
Year/Month
FIG 113 IDLE APPARATUS cario
202212
T265NHAUZ
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
113 1 HT13010000A OtOI = Mgt # Xl X8 1
113 2 |HT13010100A LE 2E L# 1
113 | 3 [HT13010101A ZH EEA) 1
113 4 [HT13010102A & ATE 1
113 5 |HT13010200B HE 1
113 6 |HT13010300A B UHE 1
113 7 |HT13010400A & 2
113 8 |HT13010500A s 1
113 9 |HT13020000A L8 2E(@B) 1
113 10 [HT13010200B HE 1
113 11 |HT13010300A B UHE 1
113 12 |HT13010400A 2 2
113 13 [HT13010500A sl 1
NOTE

-32 -




FIG 114

T265NHAUZ

CONNECTING-ROD

==
Year/Month

2022-12

NOTE

-33-




==
FIG 114 CONNECTING-ROD Year/ilonth
2022-12
T265NHAUZ
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
114 1 EA00005387B e s 1
114 2 | HT14020000A HE 2ABE X 1
114 3 |HT14030000B A& g 1
114 | 3-1 |HT14030100A A &(A) 0.28 2
114 | 3-2 | HT14030200A Al &(B) 0.38 1
114 4 | 26450-060202 S=AAHE0IEE 2
114 5 |[26216-060202 SR = 2
114 6 |HT14040000A 2 UHE 2
114 7 | 22217-060000 ALE LA 4
NOTE

-34 -




FIG 115

T265NHAUZ

GOVERNOR

==
Year/Month

2022-12

NOTE

-35-




==
FIG 115 GOVERNOR Year/Month
T265NHAUZ 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
115 1 HT15010000A SPRING, START 1
115 2 |HT15020000B SPRING(A), GOVERNOR 1
115 3 |HT15040000B iZ = dH coMP 1
115 4 [EAO0005431A 23 dBiA) =& 1
115 5 |HT15040101C LEVER(A), FORK 1
115 6 |HT15040102A PIN 1
115 7 |HT15040103C SPRING 1
115 8 |24190-050001 BALL, STEEL 1
115 9 | EAO0005432A ZZ LHAKB) 1
115 | 10 [HT15040105B LEVER, THRUST 1
115 | 11 |HT15040106A PIN (A) 2
115 | 12 | EA00004225A EH 2 2 S0 E(6872z) 2
115 | 13 |HT15040107A PIN (B) 2
115 | 14 | HT15040200A WASHER, PLAIN 1
115 | 15 |[HT15040300B EEETIC) 1
115 | 16 |HT15040400C SHAFT, FORK LEVER 1
115 | 17 | HT15040500A BEARING 699, MINIATURIZE 1
115 | 18 |HT15040600A CIR. CLIP, EXTERNAL 1
115 | 19 | HT15050000A COLLAR 1
115 | 20 |HT15060000A PACKING 1
115 | 21 |HT15070000A COVER, FORK LEVER SHAFT 1
115 | 22 |26012-060182 STUD M6X18 2
115 | 23 |26367-060002 FASHAHE M6 2
115 | 24 |HT15080000A BEARING 698, MINIATURIZE 1
115 | 25 | EAO00005437A F2UHE 1
NOTE

- 36 -




==
FIG 116 SPEED CONTROL PLATE Year/Month
T265NHAUZ 2022-12
15
~
'h"d.'.a'- !
e

N N

NOTE

-37 -




/2
FIG 116 SPEED CONTROL PLATE vear/Month
T265NHAUZ 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
116 | 1 [HT160100008B BN 1
116 | 2 |HT160101008B £ TFT 1
116 3 HT16010200D é}g;-‘l dl'8l ASSY(HT16070000D3= == 1
116 4 124311-000100 2330¢ 1
116 | 5 |HT16010300A = ZF b (A) 1
116 6 |[22351-040020 ATl 2
116 | 7 |HT16010400A =5 & Y (pB) 1
116 8 HT16010500A =g aAang 1
116 9 HT16010600C dXdH=E L& 1
116 10 | RR26090000A 24l 12184 1
116 | 11 |HT16010700A =5 2= dH (C) 1
116 12 |HT16010800A AMX H X 1
116 13 |HT16010900A 4 2t A 6.4x15x1.6 2
116 14 | 26716-060002 F2LHE 4
116 15 | HT16020000A A (BT R F I 1
116 16 |26216-060182 AMEEE 4
116 17 |26716-060002 F2LHE M6 4
116 18 |22217-060000 AT A 4
116 19 | HT16030000A 2B =2E 3
116 20 |26716-060002 F2AUHE 3
116 21 |22451-100200 2H 2
116 22 [ HA14270000A sol sy 2
NOTE

- 38 -




==
Year/Month

2022-12

INJECTOR & GLOW PLUG

FIG 117
T265NHAUZ

NOTE

-39-



==
FIG 117 INJECTOR & GLOW PLUG Year/Month
T265NHAUZ 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
117 | 1 [HT17010000A EEEEP R EESS) 1
117 2.1 EAQ0004961A gz)—i—“%E;@(EAOOOOOG4ZBE == 3
117 3.1 | EAO0000642A 22 A2 E(EA00000642BZ =22 F) | 120bar 3
117 4 HRA0404900A A (HRA0404900A4Z =2 H A Q) 3
117 5 HRA0405000A A H 0] Al (HRA0405000A42 = 281 H) 3
117 6 HK13440000A WA (LAUE) 3
117 7 HK13450000A =2t DE HE 3
117 8 HT17040000A AZ A0 X8 1
117 9 HT17050000A AZ 2AIOIZ X8 1
117 10 |HT17060000A AZ A0 X8 1
117 1 HT17070000C ool S &I (A) 2
117 12 | HT17080000A ool &I (B) 2
117 13 | EAOO001717A UFMNETE EU=E 2
117 14 |HT17160000A g EH 3
117 15 | HT17090000A HUYEH OIS Ze ) 1
117 16 | HT17100000A PCHE=ZRSA(A) 1
117 17 123080-010000 SAZHET 6
117 18 |HT17120000A PHE=ZR SA(B) 1
117 19 |HT17130000A CHEZRSA(C) 1
117 20 |HT17140000A THZZ 1
NOTE

- 40 -




FIG 118

T265NHAUZ

WATER PUMP FLANGE&THERMOSTAT

==
Year/Month

2022-12

NOTE

-41 -




==
Year/Month
FIG 118 WATER PUMP FLANGE&THERMOSTAT cariMo
202212
T265NHAUZ
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
118 1 EA00001166A A HZ X & 1
118 2 |HT19010200A ool = 1
118 | 3 [HT19020000A IESTCEEEEEN) 1
118 4 [26013-060162 SHEESEUEE M6X16 3
118 5 |26013-060602 SHEESELUEE M6X60 1
118 6 |HT19030000A d2d+ =58 54 1
118 7 | 23000-016000 SAZSE 2
118 8 | HT19050000A NS AEH 1
118 9 |[HC09160000B NE ABHY 1
118 10 [HT19060000A A2 A IHH) M8X18 1
118 11 [26106-080182 FSASUHA=SE 2
118 12 |HH12190000A =2 HA 1
118 13 |23414-160000 & 1
118 | 14 |HH12210000A MARERE Z20) 1
118 15 |23414-100014 & 1
NOTE

-42 -




FIG 119

T265NHAUZ

WATER PUMP

==
Year/Month

2022-12

NOTE

-43 -




==
Year/Month
FIG 119 WATER PUMP
202212
T265NHAUZ
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
119 1 EA00004586B ASSY PUMP, WATER 1
119 2 |HT20010100A d2+=82 =2A 1
119 3 | HRA1200102A g2+ BEEZ HHE 1
119 4 [HA10060000A HAHLZ A L8 1
119 5 | EA00004587A E (d2=EHI) 1
119 | 6 [HT20010300B EX NI S 1
119 7 |HT19010200A ool = 1
119 8 | HT20020000A IpAZM(H 2= 1) 1
119 9 |26013-060302 SHEESEUEE M6X25 4
119 10 |26013-060852 HEESELUEE M6X85 2
NOTE

-44 -




FIG 120

T265NHAUZ

ROCKER ARM

==
Year/Month

2022-12

NOTE

- 45 -




==
Year/Month
FIG 120 ROCKER ARM car/on
2022-12

T265NHAUZ

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

120 1 HT21010000C SAHY X 1

120 2 |HT21010100A SAHY = L 1

120 3 |22242-000130 SSCceEAHIYAS 2

120 4 [HT21010200A SHIMEE 3

120 5 |HT21010300A SAHY = M A 2

120 6 |HT21010400A S AZE 2

120 7 |HT21010500C SHS 6

120 8 |HT21010600A & LHAH 6

120 9 |HT21010700A HE 6

120 10 [HT21020000A s =E(2HY) 3

120 11 | 26717-080002 F2UHE M8 3

120 12 | 22117-080000 HMAE) 3

NOTE

- 46 -




FIG 121

T265NHAUZ

INTAKE MANIFOLD

==
Year/Month

2022-12

NOTE

- 47 -




==
FIG 121 INTAKE MANIFOLD Year/Month
2022-12
T265NHAUZ
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
121 1 HT22010000B SJIHUZE 1
121 2 | HT22020000A W, s Uz 1
121 3 |26013-060182 SHEESEUEE M6X18 3
121 4 [26013-060302 SHEESEUEE M6X30 1
121 5 |26013-060502 SHEESELUEE M6X50 2

NOTE

-48 -




FIG 122

T265NHAUZ

EXHAUST MANIFOLD

==
Year/Month

2022-12

NOTE

- 49 -




==
Year/Month
FIG 122 EXHAUST MANIFOLD cariMo
202212
T265NHAUZ
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
122 1 HT23010000A MANIFOLD, EXHAUST 1
122 2 | HT23020000A JbA S U2 E 1
122 3 |26216-080222 SR = 1
122 4 |26366-080002 FASHAHE M8 1
122 5 |[26216-080222 SR = 4
122 6 |26106-080352 FSASUHA=SE M8X35 2
122 7 |26106-080652 FSASUHA=SE M8X65 2
122 8 |26106-080852 FSASUHA=SE M8X85 1
NOTE

-50 -




==
Year/Month

2022-12

STOP SOLENOID

FIG 123

T265NHAUZ

NOTE

-51-



==
FIG 123 STOP SOLENOID Year/ilonth
202212
T265NHAUZ
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
123 | 1 |HT24010000A AE Edl0lE =8
123 2 |26013-060169 SHEESELUEE M6X16 2
123 | 3 [HT24020000B HANMAS 2AC0E XE)
NOTE

-52 -



FIG 124

T265NHAUZ

ALTERNATOR & PULLY

==
Year/Month

2022-12

NOTE

-53 -




==
Year/Month
FIG 124 ALTERNATOR & PULLY cariMo
202212
T265NHAUZ
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
124 1 EA00004191B &M DI 8 (12V-50A) 1
124 2 |HT25010000A & & I XIXICH 1
124 3 |26013-080302 SHEESEUEE M8X30 1
124 4 [EAO0000613A FA=E 1
124 5 |26716-100002 F2UHE M10 1
124 6 |22127-100000 HetAM 1
124 7 | RR15170000A A TE S EE 1
124 8 |22217-100000 ALE2LA 1
124 9 |26013-060182 SHEESEUEE M6X18 1
124 10 |22127-060000 HetAM 1
124 11 | HT25030000B s 2 1
124 12 | HT25040000A HEN-Z2al) 1
124 13 | EAO00005570A ENDCAP 1
NOTE

-54 -




FIG 125

T265NHAUZ

STARTING MOTOR

==
Year/Month

2022-12

NOTE

-55.




==
FIG 125 STARTING MOTOR Year/Month
2022-12
T265NHAUZ
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
125 EA00004199B A BHE(1.4kW) 1
125 2 |26013-120252 HEESELUEE M12X25 2
NOTE

-56 -




FIG 126

T265NHAUZ

EXHAUST SILENCER

==
Year/Month

2022-12

NOTE

-57 -




==
FIG 126 EXHAUST SILENCER Year/Month
2022-12
T265NHAUZ
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
126 1 EA00000405F B O 2301 1
126 2 | 2636A-080002 S22 SHIIHE M8 4
126 3 | HT27020000A IEAZ (D] 22 01) 1
126 4 [26106-080162 FSASUHA=SE 1
NOTE

- 58 -



FIG 127

T265NHAUZ

COOLING PAN

==
Year/Month

2022-12

NOTE

-59 -




==
FIG 127 COOLING PAN Year/onth
2022-12
T265NHAUZ
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
127 1 EAO00005385A & 2 #(330) @330 1
127 | 1A |EA00002191B LH 2+ TH(310) 1
127 2 | EAOO003006A " Zc 1
127 3 | EA00002199B A HOIA 20mm 1
127 4 [26013-060452 GAEIESELEE M6X45 1
127 5 | EA00002552A V-2 E(37.5") 1
127 6 | EAOO005906A A HOIA 10mm 1
NOTE

-60 -




FIG 128

T265NHAUZ

OIL PRESSURE SWITCH

==
Year/Month

2022-12

NOTE

-61 -




==
FIG 128 OIL PRESSURE SWITCH YearMonth
T265NHAUZ 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
128 1 HA09250000A QI LA 1
NOTE

-62 -




==
Year/Month

2022-12

DATA PLATE

FIG 129
T265NHAUZ

NOTE

-63 -



==
FIG 129 DATA PLATE Year/Month
2022-12
T265NHAUZ
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
129 1 EA00006205B &I H o
129 2 |22685-320601 Scteleelsl 4

NOTE

-64 -



FIG 130

T265NHAUZ

WATER PIPE

==
Year/Month

2022-12

NOTE

- 65 -




==
FIG 130 WATER PIPE YearMonth
2022-12
T265NHAUZ
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
130 1 EA00000450D H2 =0 X8 1
130 2 | EAO00000451B d2dsSA 1
130 3 | 23000-041000 SAZSE 1
130 4 |23000-035000 SAZHI35 1
NOTE

- 606 -




H/g
Year/Month

WATER PIPE
2022-12

FIG 131

T265NHAUZ

NOTE
- 67 -



/2
FIG 131 WATER PIPE vear/Month
2022-12
T265NHAUZ
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
131 | 1 [HA00001425A ANESH10R) 1
131 2 | HK13010000C O 2 2 E(HK13010000C22 F2H &) 1
131 2-1 | HK13010022A2 Aoy dYHE 1
131 3 HRAO0801000A Z2i0/8 SE HST only 6
NOTE

-68 -



2. WA E IS PART NO. T2

FIG 201 AIR CLEANER

FIG 202 RADIATOR

FIG 203 MUFFLER

FIG 204 FUEL TANK & FUEL LINE
FIG 205 ACCELERATOR

FIG 206 OIL COOLER

-69 -

70
72
74
76
78
80



FIG 201

T265NHAUZ

AIR CLEANER

==
Year/Month

2022-12

NOTE

-70 -




==
Year/Month
FIG 201 AIR CLEANER
202212
T265NHAUZ
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
201 | 1 | 11511213200 PN EEEEREE! 1
201 2 11201032000 0l o 22l ASSY 1
201 3 13631213100 sSA H0Seld g 1
201 4 [11511212100GB Sl 2! COMP, AIR CLEANER 1
201 5 11511213300 GOl st 5HE 1
201 6 | V2183608020 L2EFUAEEE S (SP) M8X20 3
201 7 | 36213040010 2ol 28X 60 3
201 7 | 18027090600 gHE S H I 60 A 3
201 8 34513310040 e S 2T 64 1
201 8 | 18027090600 tHE S H I 60 4 1
201 | 201 | 11201032010 giCl 1
201 | 202 | 11201032020 ELEMENT , AIR CLEANER 1
201 | 203 | 11201032030 HH 1
NOTE

-71 -




==

Year/Month

2022-12

RADIATOR

FIG 202
T265NHAUZ

33

% § ——— INJECTION PUMP

-72-

TEHNH-1 - 202

NOTE




==
FIG 202 RADIATOR Year/Montn
T265NHAUZ 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
202 1 13151040040 cHCI OOl =4E 25 2
202 2 13631049100 ctCI OOl & suB 1
202 3 | 13151043000 ctCI OOl compP 1X1X1 1
202 4 (13151040110 el=dlolH 1X1X1 2
202 5 (13631512100 FotRE 1
202 6 |13631512200GB & SdiolE 1
202 7 | V2193606016 2= E(SPL) M6X16 6
202 8 13631511100 s A, ctCIololE 213t 1
202 9 | 14445100080 e SE I 40 1
202 9 | 18027090400 BHE S I 40 24 1
202 10 (18027090500 gHE S H I 50 24 1
202 11 (13631511200 S A, ctCI0IOlEl OF=&! 1
202 12 | 14445100080 BHE S8 40 1
202 12 (18027090400 BHE S I 40 24 1
202 13 [ 18027090500 gHE S H I 50 24 1
202 14 12651040300 2, ctClal0lH 1X1X1 1
202 15 (18027090160 tHE S HEZ 16 4 1
202 16 | 13151042301GB Ul & comP 1X1X1 1
202 16 | 13151042302GB ctCI 001 B Wl & comp 1
202 [ 17 |13151120012 el=cllolE 400X80X(T30) 1
202 18 |36423600080 S A2 E(D=12.5) 21X15 1
202 19 [13631511301GB DEELH COMP, 2tClolold 1
202 | 20 |13631511401GB I EE RH COMP , ctCl 0Ol & 1
202 | 21 |13631411100GB | LI =& I S {2/ COMP 1
202 | 22 |14046210300 2% 2
202 | 23 |15991040050 Z 2H(08X12X08) 12X1.8 2
202 | 24 |35602010150 ZE=24A T=2.3 2
202 | 25 |V2173608025 L2EFUAEEEF(S) M8X25 2
202 | 26 |V2173608020 L2EFUAEEEF(S) M8X20 4
202 | 27 13631512300 el=dlolH 2
202 | 28 |HK13010000C S S 2 E(HK13010000C2E FEZH &) 1
202 | 28-1 | HK13010022A2 HEEH HYHE 1
202 | 29 |V2183608065 L2EFUAESEE S (SP) M8X65 1
202 | 30 |11611411200 AZSA 720 1
202 | 31 |16999052300 2 E ZASSY 1X1X1 1
202 | 32 |V2123606016 F2=E(SP) M6X16 2
202 | 33 |11511412200 AZSA 175 1
202 | 33 |11511412201 AZSA 175 1
202 | 34 |18027090160 gHE S HEZ 16 24 4
202 | 301 | 13151043110 ctCI OOl & CAP 1X1X1 1
NOTE

-73 -




z
|
W2y
m = o
5| &
>
n'd
L
—
L
L
)
=

N
M 5
o
O %
b =

Tranas

NOTE

-74 -



==
FIG 203 MUFFLER Year/Month
2022-12
T265NHAUZ
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
203 1 13631312101DD BH 21 It Ol = COMP 1
203 2 | V2183608030 L2EFUAESEES(SP) M8X30 2
203 3 | V2183610025 L2EFUEEES(SP) M10X25 1
203 4 (11511310010 2350 A3 1
NOTE

-75-




==
FIG 204 FUEL TANK & FUEL LINE Year/Month

2022-12

T265NHAUZ

A. ] “’“-\__/ T2AANI =K =204
&

NOTE

-76 -




==
FIG 204 FUEL TANK & FUEL LINE Year/Montn
T265NHAUZ 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
204 1 13631112000 HE= 3 SuB 1
204 2 13151112101 HAZ Y COMP 1X1X1 1
204 2 (11811112100 HAZ Y COMP 1
204 3 16731112130 O Bt D] 1X1X1 1
204 3 18711112500 O], A== 1
204 4 (36523102201 2 (& 3)ASSY 1
204 4 (11973102200 H =2 ASSY 1
204 5 | V2053605010 dAlEs2AEE M5X10 5
204 6 13151112300 HOIRI(H =) ASSY 1X1X1 1
204 7 | 14046210300 2% 4
204 8 | 15991040050 Z 2H(08X12X08) 12X1.8 4
204 10 |[35602010150 ZE=24A T=2.3 4
204 11 | V2173608025 L2EFUAEEEF(S) M8X25 4
204 | 12 [13151112011 ol'% | 0] E1(40X70) T=5 3
204 13 (13631113100 S A (H Z/1510)COMP 1
204 13 13631113101 S A ASSY, A =/EH 1
204 14 | 36323600020 S A Z2E(D=14) 2
204 15 | 36423600080 S A3 E(D=12.5) 21X15 1
204 16 [ 13631113200 S A (A =/1020) 1
204 16 | 13631113201 S A (H =/920) 1
204 17 | 13764020030 2 0l 2 EFOI(140) 4
204 18 | 13424020060 21 0l =2 EF01(300) 1X1X1 20
204 19 |[14256210040 OtLIAS & Z(9) 4
204 | 20 |37371720110 IfMHotLIAZH#E 4
204 | 21 |36323600080 S A Z2E(D=8) 1
204 | 21 |36803600080 S A2 E(D=9) 1
204 | 22 |14441010161 cHUOOlH=ASE 2 1X1X1 1
204 | 23 |V2183610020 L2EFUAESEE S (SP) M10X20 1
204 | 24 |15606950150 2 0l 2 EFOI(370) 2
204 | 25 |14216210380 21 0l =2 EF01(200) 4
204 | 26 |17401117300 SA XQE 1
204 | 27 18027090160 gHE S HEZ 16 24 2
204 | 28 13631113300 = A (A =/900) 1
204 | 28 |13631113301 S A (A =/1000) 1
NOTE

-77 -




<
5| &
W
W <=
mJ 5 S
>
Y
O
<
oY
L
—
L
@)
@)
<

N
v S5
o
N T
O &
w g

TERANH K-35

NOTE

-78 -



==
FIG 205 ACCELERATOR Year/Month
T265NHAUZ 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
205 1 13631162500GB AZE dlH COMP 1
205 2 |13631163100GB Sci2! comp , A4 dold 1
205 3 | 15965120021 ct 0l & (11X30X03) T=3 2
205 4 (36104400180 2 YEcE 2tA T=1.0 1
205 5 14041170080 dEsAZE (22) D=5 1
205 6 |Vv4111600100 HetAM M10 1
205 7 | V3232600100 L2EEE0SAHHENH M10 1
205 8 | V5001925020 2l 2.5X20 1
205 9 (13631162100 AZE 0l = ASSY 1
205 | 10 |V4111600060 HetM M6 1
205 | 11 |V5001920020 =g 2X20 1
205 | 12 | 11511162400 o, oAy ol 1
205 | 13 |V4111600060 HetAM M6 1
205 | 14 |V5001916015 g 1.6X15 1
205 | 15 |V2183608025 L2EFUAEEES(SP) M8X25 2
205 | 16 |V3042600080 L2EFAHEES2S M8 2
205 | 17 | 17681170050 JEielsd) 1X1X1 1
205 | 18 |13631611200GB HA 24010 S 1
205 | 19 |13631611100GB A 20l 2 1
205 | 20 |V2183610020 L2EFUHEEES(SP) M10X20 1
205 | 21 |V2183608020 L2EFUHEEES(SP) M8X20 2
NOTE

-79 -




FIG 206

T265NHAUZ

OIL COOLER

==
Year/Month

2022-12

NOTE

-80 -




==
FIG 206 OIL COOLER Year/Month
2022-12
T265NHAUZ
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
206 1 | 14721062003 22 =2{ COMP 300X230X41 1
206 2 13631611400GB EZd0/EcomvmpP, 222 1
206 3 V2113606016 =2 = E(S) M6X16 2
206 4 14721062300 FLUS2(LLZ2H)UNIT = 21B=22 2
206 5 V2193606025 =21 E E(SPL) M6X25 2
206 6 |[13185102200 IOl Z (= 4/2l) COMP 840X370X280 1
206 7 (13185102100 I} Ol Z (= H/0t =) COMP 125X610X260 1
NOTE

-81-




3. 24 X/E 0 A/AEIHE PART NO. T3

FIG 301 FLYWHEEL COVER 83
FIG 302 SPEED CONTROL 85
FIG 303 BRAKE 88
FIG 304 BRAKE PEDAL & LINKAGE 90
FIG 305 STEERING WHEEL & DASH COVER 92
FIG 306 STEERING VALVE 94
FIG 307 STEERING CYLINDER 96
FIG 308 FRONT WHEEL 98

FIG 309 REAR WHEEL 100

-82 -



==
FIG 301 FLYWHEEL COVER Year/Month

2022-12

T265NHAUZ

T2RANH-1-301

NOTE

-83-




==
Year/Month
FIG 301 FLYWHEEL COVER car/Mon
202212

T265NHAUZ

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

301 1 HRAO0801000A Sctol8 2E 6

301 2 13631010010 PTO HEE 1

301 | 3 11102100011 Sci0l 2 AHH 1

301 4 (V2183610020 L2EFUAEEES(SP) M10X20 5

301 5 | V2184610025 L2EFUHEEE S (SP) M10X25 1

301 6 | V2183610035 L2EFUAEEE S (SP) M10X35 1

301 7 | V4111600100 HetAM M10 1

301 8 |Vv4011600100 ALE2LA M10 1

301 9 | V3013600100 FEAHEES23 M10 1

NOTE

-84 -




s g
FIG 302 SPEED CONTROL Year/Month

2022-12

T265NHAUZ

TEHNH-U-302

NOTE

-85 -




==
FIG 302 SPEED CONTROL Year/Montn
T265NHAUZ 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
302 1 13152322103 £ compP 1X1X1 1
302 2 | V2013610045 LEFUHEEES) M10X45 1
302 3 | Vv4011600100 ALEOLA M10 1
302 4 V3042600100 L2EFAHEES2SE M10 1
302 5 13152322201 2 (= &) comp 1X1X1 1
302 6 | V2173608020 LEFUASELF(S) M8X20 2
302 7 13152323102 (& &)y coMmP 1X1X1 1
302 8 | V2173608020 L2EFUAEEEF(S) M8X20 2
302 9 | V7041400200 CEEZH(FE) 20 2
302 10 |[13152323202 2H(& &) comp 1X1X1 1
302 12 | V4111600200 HetAM M20 1
302 13 [ 36707030080 £ Al(20X23X20) 1X1X1 2
302 14 (V4111600100 HetAM M10 2
302 15 V6001506000 SHOE 6000DD 1
302 16 | V5001920015 g 2X15 1
302 17 13632324000 2 SUB ASSY 1
302 17 [ 11972324000 2 SUB ASSY 1
302 18 |[13632324100GB 2H (&) compP 1
302 19 (14722310060 = Hil 0 2/(608DD) 1
302 | 20 |V4111600080 HetAM M8 1
302 | 21 |V5001920015 =g 2X15 1
302 | 22 |36707030080 £ Al(20X23X20) 1X1X1 1
302 | 23 |13152320023 H(EE) "HEX,B=24" 1
302 | 23 11972320020 H(EE) 1
302 | 24 |V2143610050 L2EFAEEII=(S) M10X50 1
302 | 24 |V2143610080 L2EFAEEII=(S) 1
302 | 25 |Vv4011600100 ALE2LA M10 1
302 | 27 |13152322306GB 2 COMP(Z &) 1
302 | 28 |V6001506000 SHOE 6000DD 1
302 | 29 |V4111600100 HetAM M10 1
302 | 30 |V5001920015 =g 2X15 1
302 | 31 |V7041400200 CEEZH(FE) 20 1
302 | 32 |V7601500000 el A LIS (A-M6F) 1
302 | 33 |13152325101 (A E)COMP 1X1X1 1
302 | 34 |V2173608025 L2EFUAEEEF(S) M8X25 2
302 | 34 |V2173608020 L2EFUAEEEF(S) 2
302 | 35 |13152312400 Y 1X1X1 1
302 | 36 |V4111600080 HetAM M8 4
302 | 37 |V5601600008 AHHE 8 4
302 | 38 |14043120060 RLLAE(A) D=8 1
302 | 41 |34522150080 Melgd 2 =(82) D=8 1
302 | 42 |V3043600080 L2EFAHEES2SE M8 2
302 | 43 | 14722310033 ATE(2IE) D=24 1
302 | 44 |13152332103DG Bdi2/(2FX) COMP 1
302 | 44 |13152332103GB Bdi2/(2FX) COMP 1X1X1 1
NOTE

- 86 -




==
Year/Month
FIG 302 SPEED CONTROL
202212
T265NHAUZ
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
302 | 45 |V2173608020 L2EFUAEEEF(S) M8X20 2
302 | 46 |12382323000 dFH AEE 01Ul & ASSY 1
302 | 46 |12382323001 dFH ZEE 0t Ul 8 ASSsY 1
302 | 47 |V2173608020 L2EFUAEEEF(S) M8X20 2
302 | 48 |13152323303 H & (& &) comp 1X1X1 1
302 | 49 |V2173608020 L2EFUAEEEF(S) M8X20 4
302 | 50 |13152322401 H &= &) comp 1X1X1 1
302 | 51 | 14722312730 e 1X1X1 2
302 | 52 |13632327101GB i3l comp, 0 H 1
302 | 53 |13631162001 A0S ASSY , LEAZE 1
302 | 54 |V4111600060 HetAM M6 1
302 | 55 |V5601600006 AHHE 1
NOTE

- 87 -




c
|
W2 g
Uﬂ._ﬂ?_
3| &
>
L
X
<
n'd
(a8
N
™MD S
o
3
0 g
w =

T293-E-303

NOTE

-88 -



==
Year/Month
FIG 303 BRAKE cario
202212
T265NHAUZ
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
303 1 16703270011 A 1X1X1 1
303 2 [13153270021M Sd0l=2 0l E(LH) 1X1X1 1
303 3 [13153270041M Edl0l 3 Ul E(RH) 126.9 1
303 4 (13153272100 A3 Sd0IE 124 4
303 5 13153270030 Mt 0l Sdl0lE 145.4 2
303 6 13153270090 sdiola 1X1X1 1
303 7 13153270090 sdiola 1X1X1 1
303 8 | V7441253506 <2 2 4(D) 2
303 9 | V4011600160 ALE2LA M16 2
303 10 |V3343600160 L2EFAHEII=2S M16 2
303 11 | V6802000019 = 19/32 8
303 12 (16703272030 clgAazd 1X1X1 6
NOTE

-89 -




==
FIG 304 BRAKE PEDAL & LINKAGE Year/Month

2022-12

T265NHAUZ

T293-E-304

NOTE

-90 -




S
FIG 304 BRAKE PEDAL & LINKAGE vear/Month
T265NHAUZ 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
304 1 13153282104 5d0/3 31 2 COMP(R) 1X1X1 1
304 2 V2173608020 LAESUZEEE(S) M8X20 2
304 4 13153282204 Sd0/3 1 E COMP(Z}) 1X1X1 1
304 5 V2173608020 LAESUZEEF(S) M8X20 2
304 6 36707030080 £ Al(20X23X20) 1X1X1 2
304 7 13153282303GB Sd40/3 & COMP(R) 1
304 7 13153282303 Sd40l3 & COMP(R) 1X1X1 1
304 8 13153283103 Sd0/3 HEY COMP(R) 1X1X1 1
304 9 V5801406032 AT T 6X32 1
304 10 113153283203 Sd0l3 H Y COMP(Z}) 1X1X1 1
304 11 | V7041400200 CEHEl(EE) 20 2
304 12 | V7601500000 el AL E(A-M6F) 2
304 13 113153284002 B3 0/3 2 E ASSY 2
304 14 114573282200 2 &(%3,100) COMP 2
304 15 | V3043600080 A2EEAHEBES2E M8 2
304 16 | 16601220020 B & B 2(Mm8,60) 2
304 17 115601320073 =2t E(SM,LH,M8) "25 ,M8" 2
304 18 113153284101 =3 £ E COMP 1X1X1 2
304 19 121443370020 Zl (08X25) D=8 4
304 20 | V4111600080 BN M8 4
304 21 | V5001920015 =g 2X15 4
304 22 113153285001 BSd0l3 AR Xl ASSY 1X1X1 1
304 23 121004100070 oI ASH HS80 & 2
304 24 | 13153280061 AT (B 0l3) D=2 2
304 25 113153280050 HE 1X1X1 2
304 27 |V4011600080 AT QLA M8 1
304 28 113153280023 X403 ® "HEX,B=14" 1
304 29 113153280032 =XEdola2 AsH T=3 1
304 30 (V7081400060 EEEH=E 6 1
304 31 13153280040 mwa AT D=14 1
304 32 (16177020090 Zl (6X15) 6X15 1
304 33 (V4111600060 BN M6 1
304 34 (V5001920015 =g 2X15 1
304 35 (13153286301 F=XEd 03 AHOl= ASSY 1X1X1 1
304 36 (13156301001 gl =& 1X1X1 1
304 37 (V4111600060 BN M6 1
304 38 (V5001925020 ol 2.5X20 1
304 39 (14721120090 =Z&H0| 1X1X1 1
NOTE

-91 -




FIG 305

T265NHAUZ

STEERING WHEEL & DASH COVER

==
Year/Month

2022-12

7-22

NOTE

-92-




==
FIG 305 STEERING WHEEL & DASH COVER YearMonth
2022-12
T265NHAUZ
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
305 1 13156032214 CHAI HH , St 1
305 2 | V1122806016 A= EAEZ2LEAL M6X16 3
305 3 13156032112 CHAI HH & 1
305 3 13156032113 CHAI HH & 1
305 4 (13156032121 a2 4
305 6 |V2123806016 F2=E(SP) M6X16 5
305 7 | 14724012002 AEIHE & ASSY 1
305 | 7-1 | 14724012100 AEHE E 1
305 | 7-2 | 16994012020 HHEHAE) 1

NOTE




s g
FIG 306 STEERING VALVE Year/Month

2022-12

T265NHAUZ

*CIIG. 61806

NOTE

-94 -




==
FIG 306 STEERING VALVE Year/Month
2022-12

T265NHAUZ

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

306 1 13154053001 AEIGE EE RYH 1

306 2 | V2173608020 L2EFUAEEEF(S) M8X20 4

306 3 13635103100 = & S A (600)ASSY 1

306 4 (13185103200 S AEdgl)AsSsY 1X1X1 1

306 5 13185103400 S A(X8F) ASSY 1X1X1 2

306 5 13185103401 S A(X8F) ASSY 2

NOTE

-95.-




FIG 307

T265NHAUZ

STEERING CYLINDER

==
Year/Month

2022-12

—401—¢

NOTE

-96 -




==
FIG 307 STEERING CYLINDER Year/Montn
T265NHAUZ 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
307 1 13154055004 2/ 2l SUB ASSY 1
307 2 | 13154055500 2 8l 4 COMP 1
307 3 | 13154055203 = X2 E(LH) SET 1
307 3 | 13154055204 SXQE SET 2
307 4 (13154055303 = X Pl E(RH) SET 1
307 4 [13154055304 = X I E(RH)SET 1
307 5 |Vv5201010020 HE(A) 10X20 1
307 6 | V2173610075 L2EFUAEEEF(S) M10X75 4
307 | 301 | 13154059102 L QI E(Z,LH) ASSY 1
307 | 301 | 13154059103 = Xl E ASSY 1
307 | 302 | 13154063200 = Xl E ASSY 1
307 | 302 | 13154063201 £ 2432 ASSsY 1
307 | 302 | 13154063201 £ A2 ASSsY 1
307 | 401 | 13154059932 L O E(Z,RH)ASSY 1
307 | 401 | 13154059103 = Xl E ASSY 1
307 | 402 | 13154063200 = Xl E ASSY 1
NOTE

-97 -




FIG 308

T265NHAUZ

FRONT WHEEL

==
Year/Month

2022-12

TEHNH-U-308

2728\ /3/3A

NOTE

-908 -




=h=!
Year/Month
FIG 308 FRONT WHEEL car/Mon
2022-12
T265NHAUZ
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
308 1 V2173612030 L2EFASEEF(S) M12X30 8
308 | 2 [13754172000 T2 EEHOLOf (L) 1X1X1 1
308 | 3 [13754173000 o 2 EEHOI O (R) () 1X1X1 1
308 4 113154172201 &l 2l(7JAx12) COMP 1X1X1 2
308 | 5 [13154172100 EF 01 01(23X8.5-12,4PR,R4) T PRR 2
308 6 |13154179000 EtOl & E SuB(413) 413 2
308 7 |V4011600120 AT QLA M12 4
308 8 |V2513612030 AHE=SE2S M12X30 4
308 9 |V3043600120 2E8F2AHEES28 M12 4
NOTE

-99 -




FIG 309

T265NHAUZ

REAR WHEEL

==
Year/Month

2022-12

5/5A\, 6 /6A.

NOTE

- 100 -




==
Year/Month
FIG 309 REAR WHEEL car/on
2022-12
T265NHAUZ
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
309 1 [V2014616030 LEFUHEEES) M16X30 8
309 2 |Vv4011600160 ALEOLA M16 12
309 3 | 15603200010 2 = E(AEFE ,M16X30) D=16 4
309 4 [V3043600160 L2EFAHEES2SE M16 4
309 | 5 [13753402000 EFOI OF (L)(2H) 1X1X1 1
309 | 6 [13753403000 EHOIOI(R)(Z) 1X1X1 1
309 7 | 13153402200 £l 2/(16.5-9.75) COMP 1X1X1 2
309 8 13153402100 EtOl 04(12-16.5,6PR,R4) 12-16.5,6PR,R4 2
309 9 13153409000 ELOI O & E suB(415) 415 2
NOTE

-101 -




4, Ecd A QS PARTNO. T4

FIG 401 INPUT SHAFT

FIG 402 HST

FIG 403 4WD DRIVE GEAR

FIG 404 RANGE GEARS

FIG 405 P.T.O DRIVE SHAFT
FIG 406 P.T.O DRIVE SHAFT
FIG 408 DIFF LOCK

FIG 409 REAR TRANSMISSION CASE
FIG 410 REAR AXLE HOUSINGS
FIG 411 RANGE SHIFT LEVER
FIG 412 P.T.O CHANGE LEVER
FIG 413 4WD CHANGE LEVER

-102 -

103
105
107
109
111
113
115
117
119
121
123
125



==
Year/Month

2022-12

INPUT SHAFT

FIG 401
T265NHAUZ

401

T234NH-U-

NOTE

- 103 -



==
FIG 401 INPUT SHAFT Year/Month
2022-12
T265NHAUZ
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
401 1 13182102100 = ASSY 1X1X1 1
401 2 | V2173608035 FE2AZ2EEF(S) M8X35 2

NOTE

- 104 -




FIG 402

T265NHAUZ

HST

==
Year/Month

2022-12

T233/T273-E-402B

NOTE

- 105 -




==
FIG 402 HST Year/Month
T265NHAUZ 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
402 1 13152302001 HST =X 1X1X1 1
402 1 13152302002 HST =X 1
402 1 13152302003 HST =X 1
402 2 13152302100 FILTER COMP , HST 1X1X1 1
402 3 | V7041400200 CEEZTH(FE) 20 2
402 | 4 [13472311020 I Of(A H/21) 1
402 5 | V6001106302 SHOE 6302 1
402 6 |13155100161 =L 2(M18, PF1/4) "HEX , B=22" 1
402 7 | 16995304000 7U22g) D25X25X36 1
402 | 101 | HO16200A ANZEP) 1
402 | 102 |K01005 SHAHE 1
402 | 103 [K11010 cEgsza=e) 1
402 | 104 |K04015 @ & A(BABSL22X32X6) 1
402 | 105 |K06099 <2 E(AG50) 1
402 | 106 |HO16204A B I H(P) 1
402 | 107 |K11022 CEEEZE(#HEHE) 1
402 | 108 [K11015 CEEEZE(#HEHE) 1
NOTE

- 106 -




==
FIG 403 4WD DRIVE GEAR Year/Month

2022-12

T265NHAUZ

T293—-E—404

NOTE

- 107 -




==
FIG 403 4WD DRIVE GEAR Year/Month
2022-12
T265NHAUZ

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
403 1 |[V7441204208 <2 2 4(D) D20428 1
403 2 | V7051400420 CEEEzd(#EHE) 42 1
403 3 | V6001106004 SHOE 6004 1
403 4 (13182610010 4WD = 1
403 4 (13182610011 4WD = 1
403 5 13152610021 Il (A 1H/16) 53X29 1
403 6 | V6001106302 SHOE 6302 1

NOTE

- 108 -




==

Year/Month

2022-12

RANGE GEARS

FIG 404
T265NHAUZ

[}

iy
=2
—
-
&
o
\/

T234-E-404

NOTE

- 109 -



==
FIG 404 RANGE GEARS Year/Month
T265NHAUZ 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
404 1 [V7041400250 CEEZH(FE) 25 1
404 | 2 [13472311010 J] O(A TH/M19) 1
404 3 | V2173610025 L2EFUAEEEF(S) M10X25 4
404 5 |Vv5201010022 HE(A) 10X22 2
404 6 |13152400023M HOE HE 210X635 1
404 6 |13152400024M HIOE HE 1
404 7 13153020010 24(0.1) T=0.1 4
404 8 13153020020 24(0.2) T=0.2 5
404 9 | V6321130304 I O 2 (Bl 0l IH 2 = 21/30304J) | 30304J 1
404 | 10 |13472411010 J104(~ H/18-29) 1
404 11 | V7041400280 CEEZTH(FE) 28 1
404 | 12 13152611010 D101 (= THA7) 1X1X1 1
404 13 | V6001606306 S HI 0 E(NR) 6306N 1
404 14 V6041106306 S IO & (HL1) 6306HL1 1
404 15 [13152430012M ZTI(RHEs 1
404 16 | 13152430022 ANZE AHON(RES) 1X1X1 1
404 17 13022250030 ANEHAZE D=1.4 1
404 18 |V6802000010 2= 5/16 1
404 19 [V6041106206 S IO & (HL1) 6206HL1 1
404 | 20 13472421010 Il (A 1H/17-28) 1
404 | 21 |V6544252913 LI =t 01 & (2 Ol XI) KT252913 1
404 | 22 13152611020 Il (£ 1H/28) 1X1X1 1
404 | 23 |14602130030 2F M (20X34X03) D=34 1
404 | 24 |V6041106304 S IO & (HL1) 6304HL1 1
NOTE

-110 -




S/
FIG 405 P.T.O DRIVE SHAFT Year/Month

T265NHAUZ 2022-12

T293-E-406

NOTE

-111 -




==
FIG 405 P.T.O DRIVE SHAFT vear/Month
T265NHAUZ 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
405 1 13152171021 ol E(PTO 21 X) D=36 1
405 2 | V6001106005 SHOE 6005 1
405 3 13152212000 PTO 2 i Xl ASSY 1X1X1 1
405 4 (13152171011 PTO 2d Xl = 1X1X1 1
405 5 | V6001106005 SHOE 6005 1
405 6 | V7051400950 CEEEZE(#EHE) 95 1
405 7 16702212030 =dl 0l E ASSY 1X1X1 1
405 8 14722212040 AE 1X1X1 4
405 9 16342212050 2d Xl SdiolE 5
405 | 10 |15642212050 Z2d X 0A3 6
405 | 11 |15642212060 cl & Z2a0lE 1
405 | 12 14722212070 CA=zEdol3a) 1X1X1 1
405 | 13 14722212020 oAE 1X1X1 1
405 | 14 15642212080 2g (A 1
405 | 15 |[14722212090 UAE) 1X1X1 1
405 | 16 14722212010 A0l A 1X1X1 1
405 | 17 |14462162180 &g (B) 2
NOTE

-112 -




FIG 406 P.T.O DRIVE SHAFT

T265NHAUZ

==
Year/Month

2022-12

CEIG. 410-0D

T293-E-407

NOTE

-113 -




==
FIG 406 P.T.O DRIVE SHAFT vear/Month
T265NHAUZ 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
406 1 14211340190 HEE 22X51 1
406 2 | V6001106204 SHOE 6204 1
406 | 3 |13152510012 PTOJIE2H = 11T(30X370) 1
406 4 (V6001106305 SHOE 6305 1
406 5 | V7051400620 CEEEZE(#EHE) 62 1
406 6 | 14443140080 2 (62) D=62 1
406 7 | V6001106205 SHOE 6205 1
406 8 | 13152530041 Z 2H(25X40X12) 25X40X12 1
406 9 | 15642730052 ol E(35X62X20) 1
406 10 |[13152530031 Il (A 1H/41) 128X30 1
406 11 | V6544354026 LI =t 01 & (2Ol XI) KT354026 2
406 12 13152530023 Il (£ 1H/53) 65X136 1
406 13 [ 15642730082 2F M (35X55X03) D=55 1
406 14 V6001106207 SHOE 6207 1
406 15 [ 14443140041 Z 2H(35X50X2) T=2 1
406 16 | V7041400350 CEEZTH(FE) 35 1
406 17 (13152530011 PTO = D=35 1
406 18 |V7051400720 CEEEZE(#HEE) 72 1
406 19 (16322732000 A (L) ASSY 1
406 | 20 |16322730040 HH(EdIO0IE) T=1.6 1
406 | 21 |V2183608016 L2EFUHEEES(SP) M8X16 2
NOTE

- 114 -




L i—— =/, A3
\ o S| ~/ \
A AV / {
_ @ /
N\ | . RO SR L AN
\ 0 - DTNE _.”.
' A ¥ .J b =

z
|
W2 g
sy
3| &

>

\'d

O

O

-

L

L

a
N
© S

o
¥ 3
O o
b =

o =9
B ;
‘-..__.
‘x
\\
/
7
;
;
. £

R\ Y, \4MWWWV2.
_ S/ ™,
\ .._._..

T203-E-409

[92]
2]

*NOT SERVICED SEPARATELY

NOTE

-115 -



=/
FIG 408 DIFF LOCK Year/Month
T265NHAUZ 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
408 | 1 [13153190020 WEEP S (D=20)X230 | 1
408 | 2 |V5801405036 ADZa 5X36 1
408 | 3 [V5801408036 AZE 8X36 1
408 | 4 [13153190010M | EZ I (CIZ =) 160X113 1
408 | 5 |V5801406032 A 6X32 1
408 | 6 17973030420 ATZ o a5 1
408 | 7 |V4111600200 T ot A M20 1
408 | 8 [V7201024016 0 (P) P16 1
408 | 9 [16703180191 Z20IE 25X4.5T 1
408 | 10 |V2173608016 LESASEDS(S) M8X16 1
408 | 11 |13153193100 H &(CI = &) CcomMP 125X535X100 1
408 | 12 |V5801406028 ADZa 6X28 1
408 | 13 |V7051400620 CEEEY (Y E) 62 1
408 | 14 |13153180110 &1 (RH/0.5) T=0.5 3
408 | 15 |13153180130 &1 (RH/0.2) T=0.2 4
408 | 16 |[13153180120 AL(RH/0.1) T=0.1 3
408 | 17 [13403002000 2l 0 Xt S & x| ASSY 1X1X1 1
408 | 18 [13153002110 S2H0IE TILI2i(9) 1X1X1 1
408 | 19 [13153002120 D1 Of (HiI 24/55) 17.5X21.5 1
408 | 20 [13153180011M | LCIZ H[OlA 15.5X12.5 1
408 | 21 [14443180040 CIZ oL ei(12) 4.89X18.9 2
408 | 22 |14443180050 oL ActAEZ e T=1.0(35.8X35)| 2
408 | 23 [13153180070 WEREE 20 1
408 | 24 |V5801405036 ADZa 5X36 1
408 | 25 [13153180080 A2 A E Q1A (34X46X1) T=1.0 2
408 | 26 [13153180030 Bl 2 D1 01(20)(RH) 72X39.1 1
408 | 27 [13153180060 Bl 2 D1 01(20)(LH) 72X38.2 1
408 | 28 [13153182100 CIZ= 22Xl comP 81X30.4 1
408 | 29 |V6001106007 SHOE 6007 1
408 | 30 |V2173608020 LEFAEEDS(S) M8X20 8
408 | 31 |V6001106009 SHoE 6009 1
408 | 32 [13153181030 A(LH/0.2) T=0.2 8
408 | 33 |[13153181020 AL(LH/0.1) T=0.1 6
408 | 34 |13153181010M CIZAHOIAMNE 44.15X135X100 1
408 | 35 |V2173610025 AESASEBS(S) M10X25 4
NOTE

- 116 -




FIG 409

T265NHAUZ

REAR TRANSMISSION CASE

==
Year/Month

2022-12

T265NHAUZ-U-410

NOTE

- 117 -




==
FIG 409 REAR TRANSMISSION CASE Year/Month
T265NHAUZ 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
409 1 13152400017M 2l ESHADAE AHOIA 1X1X1 1
409 1 13152400018M 2l ESHADAE AHOIA 1
409 1 13152400017M 2l ESHADAE AHOIA 1
409 2 V2173610060 LAESUZEEF(S) M10X60 2
409 3 V3043600100 A2YEEAHEBES2E M10 2
409 4 V4011600100 AT QLA M10 2
409 5 V2513410045 AHEZE2E M10X50 2
409 6 V2173610040 AESUZEEF(S) M10X40 2
409 7 V5201010022 o oA) 10X22 2
409 | 8 [16994080061 S LI 2(PT3/8,M18) g OMIBXPT T
409 9 16701015001 Or 4l = e 2JASSY 1X1X1 1
409 13 111103062000 2 B HHO|XIASSY 1
409 18 113152700011M 0/ E PTO AHIO|I A 1
409 19 116701015001 Or 4l = e 2JASSY 1
409 20 |V5201010022 oA 10X22 2
409 21 | V2173610025 LAESUZEEF(S) M10X25 4
409 22 113152710020 MID PTO 2I2H = 1
409 23 113152712110 I (A 1H/32) 32T 1
409 24 V6001106203 =2HHE 6203 2
409 25 | V7051400400 cadsad (Y E) 40 1
409 26 | 14722710040 2 2H(17X24X6) 17X24X6 1
409 27 | V7041400170 CEHEl(EE) 17 1
409 28 114722702100 PTO= 24(MID) 1
409 29 |V2113606012 =24 ZE(S) M6X12 1
409 30 (V7441254708 22 A(D) D25478 1
409 31 (V7051400470 cadsad (Y E) 47 1
409 32 (V6001106005 =2HHE 6005 1
409 33 (13152710010 MID PTO= 1
409 34 (V6001106203 =2HHE 6203 1
NOTE

-118 -




FIG 410

T265NHAUZ

==

REAR AXLE HOUSINGS Year/Month

2022-12

T293-E-411

NOTE

-119 -




==
FIG 410 REAR AXLE HOUSINGS vear/Month
T265NHAUZ 202212

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
410 1 13153200011M 2|0l M= 6tRE 380X280 2

410 | 2 |13153230012 E0 LA =(LH) 11TX4.38X150 1

410 3 | V6001106306 SHOE 6306 2

410 4 (V7041400300 CEEZH(FE) 30 4

410 5 [13153270010M Sdiol =2 A 175X25 2

410 6 | V2173610025 L2EFASEEF(S) M10X25 12

410 7 | 13153230022 2 IILI =(RH) "T 1

410 8 | V6001106208 SHOE 6208 2

410 9 | V7051400800 CEEEZE(HEHE) 80 2

410 10 |[13153240030 QYH(XUE) 1X1X1 2

410 | 10 [13153240031 QUANTE) 1

410 11 [ 13153240010M 2 MEE 2

410 12 13153240041 Z 2H(51X5X198) 5.15X198 2

410 13 [ 13153240022 102 /7) 22X28.3 2

410 14 V6001106207 SHOE 6207 2

410 15 V7041400350 CEEZTH(FE) 35 2

410 16 V5201010022 A E(A) 10X22 4

410 17 | V2173610035 L2EFUAEEEF(S) M10X35 16

410 18 V2173610055 L2EFUAEEEF(S) M10X55 8

NOTE

-120 -




FIG 411

T265NHAUZ

RANGE SHIFT LEVER

==
Year/Month

2022-12

NOTE

-121 -




/2
FIG 411 RANGE SHIFT LEVER vear/Month
T265NHAUZ 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
411 1 13152444002 FIA(REBHH)SET 1X1X1 1
411 1 13152444003 FIA(REBHH)SET 1
411 2 13152444101 FI(FBH)CoMP 100X142 1
411 3 13152444303 2H= 32 CoOMP 1
411 3 13152444302 2H= 32 CcoOMP 40X95 1
411 4 V7201024012 og(P) P12 1
411 5 16702230371 ZdI0lE T=3 1
411 6 |[V2173608016 LAESUZEEF(S) M8X16 1
411 7 |Vv5801406032 ATl 6X32 1
411 8 17995070270 £ Al(16X18X33) 1X1X1 1
411 9 13152444203 dl B (2 %) CcoMP 170X550 1
411 10 | 13152440050 &3 19X216X3 1
411 11 | V4111600080 HetM M8 2
411 12 |1 V5001925020 o 2.5X20 2
411 13 | V3342600100 AEELHEI=28 M10 1
411 14 | 13152442401 fH= 18 COMP 1X1X1 1
411 14 | 12122442400 g, delk 1
411 15 | 13632444610 SHEYHS A, 90 1
NOTE

-122 -




==
FIG 412 P.T.O CHANGE LEVER Year/Month

2022-12

T265NHAUZ

T293—-E-414

NOTE

-123 -




==
FIG 412 P.T.O CHANGE LEVER Year/Month
T265NHAUZ 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
412 1 13152540011M I 3(PTO) 49X122.45 1
412 | 2 [13152540022 A HI0I(PTO) (D=14)X153 | 1
412 3 | V7081400100 EglEHEE 10 1
412 4 (V7201024010 OE(P) P10 1
412 5 | V6802000010 2= 5/16 1
412 6 |13022250030 ANEHAZE D=1.4 1
412 7 | v5001930025 =g 3X25 1
412 8 15602231610 = E (5 E/M8X16) M8X16 1
412 9 13152542002 PTO & SET 1X1X1 1
412 10 |[13152542102 PTO & COMP 103X137 1
412 11 [ 13152542201 PTO &l H(ot) COMP 130X325 1
412 12 |V7201024012 OE(P) P12 1
412 13 [ 13152540030 =dI0lE 20X155X4.5 1
412 14 | V5001925020 gl 2.5X20 2
412 15 [ 16702230371 =dI0lE T=3 1
412 16 V2173608016 L2EFUAEEEF(S) M8X16 1
412 17 | V5801406032 AT 6X32 1
412 18 |[13152543102GB PTO dll Bl (&f) comP 140X260 1
412 18 |[13152543103GB PTO dll Bl (&f) comP 1
412 19 |V2013608030 L2EFUAEEES) M8X30 1
412 | 20 |V3042600080 L2EFAHEES2S M8 1
412 | 21 | 15442190050 dIitH&EE01(12) 1
412 | 22 |13632444620 PTOdIBl = A, 60 1
NOTE

124 -




==
FIG 413 4WD CHANGE LEVER Year/Month

2022-12

T265NHAUZ

199

20

1ne

10

T293-E-415

NOTE

-125 -




==
FIG 413 4WD CHANGE LEVER Year/Month
T265NHAUZ 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
413 1 13402632001 4WD & SuB 1
413 2 [14443120010M 24 31.X70.1 1
413 3 13022250030 ANEHAZE D=1.4 1
413 4 (V6802000010 2= 5/16 1
413 | 5 |14572622101 SfCOMP(4WD) 43X131 1
413 6 | V7201024010 OE(P) P10 1
413 7 13152632201 2t cComP 48.4X59.8 1
413 8 | V5801406032 AT 6X32 1
413 9 | V2173608020 L2EFUAEEEF(S) M8X20 4
413 10 (13152632102 dl B1(4wD/5t) COMP 107X390 1
413 10 (13152632103 dl B1(4wD/5t) COMP 1
413 11 [ 17995070270 £ Al(16X18X33) 1X1X1 1
413 12 V7081400120 EglEHEE 12 1
413 13 [ 13152630011 4WD 3 178X20 1
413 14 V4111600080 HetAM M8 2
413 15 V5001925020 gl 2.5X20 2
413 16 | 13152632302 4WD dll Bi (&) COMP 1X1X1 1
413 17 | V2013608030 L2EFUAEEEST) M8X30 1
413 18 |V3042600080 L2EFAHEES2S M8 1
413 19 | 15442190050 dIitH&EE01(12) 1
413 19 (16992190102 1 E(PTO) 1
413 19 (19682190100 1 E(PTO) 1
413 | 20 13632444630 4AWDHIHS A, 110 1
NOTE

-126 -




I=

5, L& E W= PART NO.T5

FIG 501 FRAME
FIG 502 FRONT DIFFERENTIAL GEARS & SHAFT
FIG 503 FRONT AXLE HOUSING
FIG 504 FRONT GEAR CASE (1)
FIG 505 FRONT GEAR CASE (2)

-127 -

128
130
132
134
136



==

Year/Month

2022-12

FRAME

FIG 501

T265NHAUZ

TEMNI-U-501

NOTE

-128 -



==
FIG 501 FRAME Year/Month
T265NHAUZ 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
501 1 13634072200ED M=y COMP 1
501 1 13634072201ED M=y COMP 1
501 | 2 |13631051100GB | OF=2 S =212 COMP, LH 1
501 3 |13631051200GB Ot2 € EeH3! COMP, RH 1
501 4 (13184070010 028 1% 1X1X1 4
501 5 | V2183610025 L2EFUAEEE S (SP) M10X25 9
501 5 | V2183610020 L2EFUEEES(SP) 9
501 7 |V3802600080 SdXE0ISLHE M8 8
501 8 35602010150 ZE=24A T=2.3 8
501 9 | V2004614035 FEA=SEES) M14X35 12
501 10 |[Vv4011600140 ALEOLA M14 12
501 | 11 |T0019010021 IEHHEER) 1X1X1 1
501 11 [ T0019110050 Salde 0= 1
501 12 | V5502040093 Scteldel st 4X9.3 4
501 21 | 13404100010GB 4EAES=S 1X1X1 1
501 21 | 13434100010GB 4ES=S 1
501 21 | 13404100010GB EASS 1
501 21 | 13434100011GB EASS 1
501 23 | 14211340190 HEE 22X51 2
501 24 | V7041400200 CEEZTH(FE) 20 2
501 25 13154100013 HH(Z QI E) 133X90 2
501 26 | V2183608016 L2EE2AZSEES(SP) M8X16 4
501 27 | 13154070502GB & Z H Bl(ol) T=1.2 1
NOTE

-129 -




==

FIG 502 FRONT DIFFERENTIAL GEARS & SHAFT Year/Month
T265NHAUZ 2022-12
CEIG. 50300
&,
1

T

2713
*NOT SERVICED SEPARATELY

NOTE

-130 -




==
FIG 502 FRONT DIFFERENTIAL GEARS & SHAFT Year/Montn
T265NHAUZ 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
502 1 13754112000 Cl= el & ASSY(M) 1X1X1 1
502 2 13154112210 HI & 1 01 (25) 90X28 1
502 3 13154112260 THEQZAOIA 88X112 1
502 4 (13154112231 A= IlL 21(10) 27.3X8.8 2
502 | 5 |[13154112240 AHAE A (T=1.0)X23X2.2 2
502 6 |13154112221 XS AHOIE D101 (20) 50X19 2
502 | 7 [13154112250 AHAE A (T=1.0)X23X2.2 2
502 8 13154112270 CIZOILIAAIZE (D=12)X88 1
502 9 | V5801405025 AT 5X25 1
502 10 |Vv5801403025 AT 3X25 1
502 11 |[Vv6001106210 SHOE 6210 1
502 12 | V7041400400 CEEZTH(FE) 40 1
502 13 (13154112110 Bl 10 L ©1(8) 32.5X170 1
502 14 (V6001106010 SHOE 6010 1
502 15 (13154112170 & (B) T=0.2 1
502 16 | 13154112141 A TH Ol M(45X47X3) 48.3X3.68T 2
502 17 | V6321133005 HOIHZ =M E(ES) 33005J 2
502 18 (13154112120 Zot 48.3X3.68T 1
502 | 20 |V7051400470 cCEEEzd(#HEHE) 47 1
502 | 21 |13154112131 L1 E(M25) M25 1
502 | 22 (V7442204707 <2 2 A(D) D204707 1
502 | 23 13154112150 A HIOIA D=60 1
NOTE

-131 -




FIG 503

T265NHAUZ

FRONT AXLE HOUSING

==
Year/Month

2022-12

*NOT SERVICED SEPARATELY

T293—-E-503

NOTE

-132 -




==
FIG 503 FRONT AXLE HOUSING Year/Month
T265NHAUZ 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
503 1 13154120014M TEENs ofRE 345X644 1
503 2 13154122300 222 ASSY 36X117 1
503 3 | V7811600008 =d (AL HI0I1H) R1/2 1
503 4 (17994360221 ZYUEHO EeIN) 1
503 5 (19021024300 < 2 (530) 13X500 1
503 6 |36423600080 S A2 E(D=12.5) 21X15 1
503 7 | 13754122200 I 2 0l €(RR) ASSY 1X1X1 1
503 8 [13154122211M Il Z Hl E(RR) 195X97X78 1
503 9 13154122220 £ Al(60X65X30) 60X65X30 1
503 10 |V7631500000 JdelALIZ(B-PT) 1
503 11 [V7211031065 OE(G) G65 1
503 12 |V7211031060 O0E(G) G60 1
503 | 13 | 13754122100 1] % 0 £ (FR) ASSY 1X1X1 1
503 | 14 |13154122110M Il 2 Ul E(FR) 180X135X63 1
503 15 [ 16704332220 £ Al(50X55X20) 1
503 16 | V7631500000 JdelALIZ(B-PT) 1
503 17 | 16704020020 A H Ol A (F) 49X4.6 1
503 18 V7211031055 O0E(G) G55 1
503 19 V2004616050 FEA=SEES) M16X50 1
503 | 20 |V3052600160 L2EFAHEE SIS M16 1
503 | 21 |14444120090 A 2k AF WD16263.5 1
503 | 22 |V2013614035 LEFUHEEES) M14X35 2
503 | 23 |Vv4011600140 ALE2LA M14 4
503 | 24 |V2013614050 LEFUHEE(ES) M14X50 2
503 | 25 |V3043600140 L2EFAHEES2S M14 2
503 | 26 |[14151060010 SIRSRIPNR VS (T=1.6)X42X35 2
NOTE

-133 -




FIG 504

T265NHAUZ

FRONT GEAR CASE (1)

==
Year/Month

2022-12

T233/T273-E-504A

NOTE

134 -




==
FIG 504 FRONT GEAR CASE (1) Year/Month
T265NHAUZ 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
504 1 13154130143M Z S SHOIA(A) 2
504 1 13154130142M z S SHO0IA(A) 2
504 2 | 13154130021 B2 1 0 (11) 54X31.5 2
504 3 | Vv6001106007 SHOHE 6007 2
504 4 (13154130030 Z 2H(53X62X2) T=2 2
504 5 | V7051400620 CEEEZE(#EE) 62 2
504 6 | 13154130041 HI & 1 01(18) 75X28 2
504 7 | Vv6001106006 SHOE 6006 2
504 8 13154130150 Sepegs 82.5X19.5 2
504 8 13154130151 epegs 2
504 9 | V6001106009 SHOE 6009 2
504 10 |[V7051400680 CEEEzd(#EHE) 68 2
504 11 | V6001106008 SHOHE 6008 2
504 12 | V7041400400 CYEzE(EE) 40 2
504 13 V7231020095 OE(s) S95 2
504 | 14 |13154130011 AP E(LH) (D=20)x426 | 1
504 | 15 |13154130091 AF I E (RH) (D=20)X275 | 1
504 16 |Vv5201010020 HE(A) 10X20 2
504 17 | V2173612035 L2EFUAEEEF(S) M12X35 8
NOTE

-135 -




FIG 505

T265NHAUZ

FRONT GEAR CASE (2)

==
Year/Month

2022-12

T293—-E-505

NOTE

- 136 -




==
FIG 505 FRONT GEAR CASE (2) Year/Month
T265NHAUZ 202212

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
505 1 13154130143M Z S SHOIA(A) 1

505 | 1 [13154132014M % = 2= 3 0l A(B)(LH) 1X1X1 1

505 | 2 [13154132024M %/ = 2= 3 0] A(B)(RH) 273X116 1

505 3 | 13154130051 = D=22 2

505 4 (13154130061 Bl & 1 04(9) 52X36 2

505 5 | V6001106006 SHOE 6006 2

505 6 |13154130070 = T=2 2

505 7 | V7051400550 CEEEZE(#EHE) 55 2

505 8 13154130160 & (55) JIS HS70+5 2

505 9 | V7811000006 =d (AL HI0I1H) R3/8 4

505 10 |[13154130081 HI & 1 01 (44) 197X59 2

505 11 | V6001106207 SHOE 6207 2

505 | 12 | 13154130110 9F F(35X45X2) T=2 2

505 13 V7041400350 CEzE(EE) 35 2

505 14 | V6001106305 SHOE 6305 2

505 15 (13154130170 0&(S210) S210 2

505 16 | 13154130131M EAFZENH 252X60 2

505 17 | V2173608025 L2EFUAEEEF(S) M8X25 20

505 18 [ 13153240030 QYH(XUE) 1X1X1 2

505 18 [ 13153240031 QYL (XUE) 2

505 19 |[13154130122M THEZEANZE 145X110 2

NOTE

-137 -




6. 7 &2/3&8 & 2 PART NO. T6

FIG 601 CYLINDER CASE

FIG 602 LIFT ARM

FIG 603 FLOW CONTROL VALVE
FIG 604 CONTROL VALVE LINKAGE
FIG 605 MAIN CONTROL VALVE
FIG 606 REMOTE CONTROL VALVE
FIG 607 POSITION LEVER LINKAGE
FIG 608 GEAR PUMP

FIG 609 HYDRAULIC HOSE (1)

FIG 610 HYDRAULIC HOSE (2)

FIG 611 PTO VALVE

FIG 612 HITCH & 3-POINT LINKAGE
FIG 613 JOYSTICK LEVER

FIG 614 HITCH & COVER

-138 -

139
141
143
145
147
149
151
153
155
157
159
161
164
166



FIG 601

T265NHAUZ

CYLINDER CASE

==
Year/Month

2022-12

TEIANH-U-G

NOTE

-139 -




==
FIG 601 CYLINDER CASE Year/Montn
T265NHAUZ 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
601 1 13755019100 &l gl AH 0l & ASSY 1X1X1 1
601 | 2 [13155010014M eI HA0IA 220X383X102 1
601 3 | 13155010030 £ Al(35X42X40) 35X42X40 1
601 4 (13155010040 £ Al(40X46X40) 40X46X40 1
601 5 | V7441354808 <2 2 A(D) D354808 2
601 6 | V7801000002 Sd W(FZAHHOIH) R1/8 2
601 7 | V2513408030 AHEEZEE2E M8X30 2
601 8 |[13155010025M HOIA(HH) 1X1X1 1
601 9 | V2173608030 L2EFUAEEEF(S) M8X30 4
601 10 |[14256210040 OtLIAS & X (9) 1
601 11 | Vv4011600080 ALE A M8 2
601 12 | V3042600080 L2EFAHEES2S M8 2
601 13 (13156313104 ANEAKNIZEECZ! COMP 132X495 1
601 14 (V2173610020 L2EFUAEEEF(S) M10X20 2
601 | 15 |17994360221 2UEHO 0 E2ld) 1
601 16 | 19021024300 S 2 (530) 13X500 1
601 17 | 36423600080 S A3 E(D=12.5) 21X15 1
601 18 V5201010022 HE(A) 10X22 2
601 19 V2173610035 L2EFUAEEEF(S) M10X35 10
601 20 | 15183062000 22 ASSY 1
NOTE

- 140 -




FIG 602

T265NHAUZ

LIFT ARM

==
Year/Month

2022-12

T293—-E-602

NOTE

- 141 -




==

FIG 602 LIFT ARM Year/Month
T265NHAUZ 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
602 1 13155020011 CIZEANZE 40X338 1
602 2 [13155020027M CIZEIHT 1
602 | 3 ([13155022101M c/ ZE 2 COMP 50.8X305X58 2
602 4 (V7041400350 CEzE(EE) 35 2
NOTE

- 142 -



s g
FIG 603 FLOW CONTROL VALVE Year/Month

2022-12

T265NHAUZ

1G. 601-01

7

T293-E-603

NOTE

- 143 -




==
FIG 603 FLOW CONTROL VALVE Year/Montn
T265NHAUZ 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
603 1 13155032101 2 8l 4 COMP 1
603 2 | V7201057070 Og(P) P70 1
603 3 | 16705050060 el 70X80X1.9 1
603 4 [16705030050M RUAE 80X50 1
603 4 [11105030051M RUAE 1
603 5 13155030063 INAEZE (D=28)X147 1
603 6 | V5801406040 AT 6X40 1
603 7 | V7201024014 OE(P) P14 1
603 8 | V2023612045 LEFUEEOS) M12X45 3
603 9 |Vv4011600120 ALEOLA M12 3
603 10 |[13155039200 =228 SUBASSY 1X1X1 1
603 | 11 | 15640040001 S 2 ¢ E ASSY FVM2-002-010 1
603 12 | V7201124022 OE(P) P22 1
603 13 V7201124016 OE(P) P16 1
603 14 | V3042600100 L2EFAHEES2SE M10 1
603 15 (16707109900 =2 2 2| & SUBASSY 1X1X1 1
603 16 | 16705030030 MNIE(EZ2lE/76) =2/B=14 1
603 17 | 15605070070 LEE=2/eE) 1
603 18 |Vv4011600060 ALE2LA M6 1
603 19 (V1112606040 A XS 2LEAL M6X40 1
NOTE

- 144 -




FIG 604

T265NHAUZ

CONTROL VALVE LINKAGE

==
Year/Month

2022-12

o

T293—-E—604

NOTE

- 145 -




==
FIG 604 CONTROL VALVE LINKAGE Year/Month
T265NHAUZ 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
604 1 113155032221 1 ZdI0lE (T=3.0)X25X38 1
604 2 13155050041 b = R "HEX,B=12" 1
604 3 V4011600080 AT QLA M8 1
604 4 13155050030 g 33@AH) (T=6)X24.5X111 1
604 5 V7081400060 EEEH=E 6 7
604 6 13155050010 IZAIZE (D=12)X63 1
604 7 V7201019009 ogl(P) P9 1
604 8 V7081400090 EEEH=E 9 4
604 9 13155052401 1|2 & 3 COMP 28.5X106X20 1
604 1 13155050021 A2 23 9X6X72 1
604 13 113155052300 2l 3(B) COMP 24X93X6T 1
604 15 113155052101 ZXI&AFEZ E COMP 1X1X1 1
604 16 | V7201019009 ogl(P) P9 1
604 18 113155052200 EZ A& 3 coMP 125X25X28 1
604 19 117995040131 =S 8X11.7X13 1
604 21 13155042100 =2dlHl A COMP 32X76X25 1
604 22 |V2013608050 AESUEEES) M8X50 1
604 23 (V3042600080 A2EEAHEBES2E M8 3
604 24 117995040170 == 14X28X15 1
604 25 17995040131 =S 8X11.7X13 1
604 27 | 13155050051 A (D=1.2)X9X61 1
NOTE

- 146 -




FIG 605 MAIN CONTROL VALVE

T265NHAUZ

==
Year/Month

2022-12

1

12

é‘ Ty @7 13

T265NH-E-605

NOTE

- 147 -




==
Year/Month
FIG 605 MAIN CONTROL VALVE
202212
T265NHAUZ
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
605 1 17995080970 HH (2 2= &)ASSY 32X80X53 1
605 2 16994080072 7= LI 2(SHORT) £ 2} 22 (40X25) 1
605 5 13155122302 o = 3 AH Ol(X) COMP 221X30X77 1
605 6 |13155122402 o2 HIAHOI(S) COMP 1X1X1 1
605 8 | V2173612035 L2EFUAEEEF(S) M12X35 4
605 | 9 [17995050100 Blel AES &S 115X125X36 1
605 9 | 17995050101 eE /N AHEE 1
605 | 10 |V2173608045 L2EFUAEEEF(S) M8X45 3
605 | 11 | 16705060060 =L= HEX22 1
605 | 12 13155012102 ItOl = (& & ) coMP 50X125X60 1
605 | 13 | 14725100100 & 2 PF 3/8xM18 32X48X36 1
NOTE

- 148 -




FIG 606

T265NHAUZ

REMOTE CONTROL VALVE

==
Year/Month

2022-12

NOTE

- 149 -




==
Year/Month
FIG 606 REMOTE CONTROL VALVE cariMo
202212
T265NHAUZ
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
606 1 17685080950 2 £ R Y E(DETENT) 1
606 2 | V7201019010 OE(P) P10 2
606 3 | V7201024016 OE(P) P16 2
606 4 (V2013610090 LEFUHEEES) M10X90 2
606 5 |Vv4011600100 ALE LA M10 2
606 6 |16995304000 7U22g) 2
606 7 13155122203 IOl Z COMP(2I 2 & 2) 2
606 | 8 |12105301001 HEZ A 2
606 9 13155122103 2 2R ddH comp 1
606 10 |V2173608025 L2EFUAEEEF(S) M8X25 1
606 | 11 |21615250020 EEEENEES) 1
NOTE

- 150 -




ENE
FIG 607 POSITION LEVER LINKAGE Year/Month
T265NHAUZ 2022-12
kK
Go—— 12
19

T293—-E—-607

NOTE

-151 -



==
Year/Month
FIG 607 POSITION LEVER LINKAGE
202212
T265NHAUZ
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
607 | 1 |13155062102 Z X &l comP 165X430X20 1
607 2 | 17995070211 OF & 2H(A) 13X40X2T 2
607 3 | 17995070200 =dl0IE(A) 3.2TX40X62 1
607 4 (V7081400090 EglEHEE 9 1
607 5 17995070180 AE 33X23 1
607 6 |17995070170 =dl 0l E(D) 3.2TX90X50 1
607 7 | V2013610060 LEFUHEEES) M10X60 2
607 8 | V2013608050 LEFUHEEES) M8X50 1
607 9 |V3042600080 L2EFAHEES2S M8 1
607 10 |[15603160025 FE(&EdI0IE,80) 1
607 11 [ 14322420040 =& 0I(B) 1
607 11 [ 15605110054 Z1&(03X17X97) 9.5X9.7X5.3 1
607 12 | V1122605012 A XNEEAIZZ2LEAL M5X12 1
NOTE

-152 -




/2
FIG 608 GEAR PUMP Year/Month
T265NHAUZ 2022-12
1G. 609-09
Py, SR -ag;\
= \ ) 9 //’
@ AT\ (AR

T234NH-U-G08

NOTE

- 153 -




==
FIG 608 GEAR PUMP Year/Month
202212
T265NHAUZ
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
608 1 11515182200 Jl 0 & & ASSY(8X5¢cc) 1
608 2 [36313530021 HEH@S 25XC112X39 1

608 3 | 13634080060

A 2, PF1/4 PF3/8

NOTE

- 154 -




==
FIG 609 HYDRAULIC HOSE (1) Year/Month

T265NHAUZ 2022-12

FIG. 605-0

8 @

TG 050D

.
\\
~

SN b ™ A P &
ol N7 1G.608-03 N FL s

NOTE

- 155 -




==
Year/Month
FIG 609 HYDRAULIC HOSE (1)
2022-12
T265NHAUZ

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
609 | 1 [13185106500 Sef2I COMP , ZOIAEIZE  [T=45 1
609 | 1 [13185106501 S22l CoMP , ZOIAEIEE 1
609 | 2 [Vv2173608020 LESABEES(S) M8X20 2
609 3 [13185104300 IOl Z (L 2l Bicl) coMP 120X650X25 1
609 | 4 14585100030 01 & El (M18XP1.5, PF1/2) UADSEES 1
609 | 5 [12305180020 2/ E£1(8001 3) D=13 1
609 | 6 [17995010210 AZg 12X22 1
609 7 13185104500 IOl Z (& 3) comMP 185X650X25 1
609 | 7 [13185104501 I} O (2 3) COMP 1
609 | 8 [13155104602 5 A(310) ASSY 41X310X22 | 1
609 | 9 [13635204201 S 25 A(300)ASSY 1
609 | 10 [Vv2173608060 LESABELES(S) M8X60 3

NOTE

- 156 -




==

FIG 610 HYDRAULIC HOSE (2) Year/Month

T265NHAUZ 2022-12

>—8

<

0 _g

.
o
'

NOTE

- 157 -




==
Year/Month
FIG 610 HYDRAULIC HOSE (2)
202212
T265NHAUZ
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
610 | 1 [16705105000 S Y EH ASSY D51X92X265 1
610 4 (V2183610025 L2EFUHEEES(SP) M10X25 2
610 5 13155150021 SAEY) 1X1X1 1
610 6 | 14445100080 BHE 28X 40 1
610 7 | 13635152200GB S0l X comp , & 1
610 7 |13635152201GB S0l X comp , & 1
610 8 | V7201024020 OE(P) P20 1
610 9 | V2113606020 S22 = E(S) M6X20 2
610 14 13155103730 S A (21X29X80) 1X1X1 1
610 15 (18027090320 HE S H I 32 24 3
610 16 | 13635152100GB S2 0l = COMP , = 1
610 16 | 13635152101GB S IOl = COMP , = 1
610 17 | V2183608016 L2EFUHEEES(SP) M8X16 2
610 | 101 | 16705104900 S22 Hcomp 1X1X1 1
610 | 102 | V7211031045 O0E(G) G45 1
NOTE

- 158 -




==

Year/Month

2022-12

PTO VALVE

FIG 611

T265NHAUZ

T293-E-611

NOTE

- 159 -



==
Year/Month
FIG 611 PTO VALVE
2022-12
T265NHAUZ
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
611 1 13155113000 PTO & 5 ASSY 143X110X57 1
611 | 1 |13155113001 PTO & E ASSY 1
611 | 1.1 [13155113010 sy L01E¥E 1
611 | 1.2 | 19025162160 IECIX (ZAL0EYE) 1X1X1 1
611 | 1.3 | 13155113020 2l 2| T W 5ASSY 1
611 | 2 [16995304000 SLU2(2Y) D25X25X36 | 1
611 3 116994080072 5 LI 2(SHORT) £ 2} 22 (40X25) 1
611 | 4 [14725100100 o 2 PF 3/8xM18 32X48X36 2
611 | 6 |13155104412 PTO I}0O| = D13X53 2
611 | 6 |13155104413 PTO I}0| = 2
611 | 7 |Vv7201019010 o (P) P10 4
611 | 7 |V7231015012 P EI)) 4
611 | 8 [Vv2173608070 AESAESELSE(S) M8X70 3
611 | 9 |13155102901 I} Ol (=&l 2l) COMP 1X1X1 1
611 10 (13155102303 IOl Z(PTO) COMP 133X480X150 1
611 | 11 [13155102504 1} 0|  (HST) COMP 1
NOTE

- 160 -




==
FIG 612 HITCH & 3-POINT LINKAGE Year/Month

2022-12

T265NHAUZ

NOTE

-161 -




==
FIG 612 HITCH & 3-POINT LINKAGE Year/Montn
T265NHAUZ 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
612 1 13155205100 £1(115) COMP 82X115X50 2
612 2 | V2173612030 L2EFUAEEEF(S) M12X30 4
612 3 13155202202 Z O & (&) cCoOMP 95X740X50 1
612 4 (14215020020 ! 1
612 5 13155202501 MelH ) =& 1X1X1 1
612 6 |14585142600 Ml (&Ml =2 ,RH)COMP 10X180X34 1
612 7 | 14585142700 M el(AMl =2,LH)COMP 1X1X1 1
612 | 8 |[13155202511 HAHZE D20X44X104 1
612 9 | V3012600140 FEAHERES23 M14 1
612 10 |[14585142520 HMIAHME AFZ2 1X1X1 1
612 11 V4111600160 HetAM M16 1
612 12 V4011600160 ALEOLA M16 1
612 13 | V3313600160 FELUHEI}=2E M16 1
612 14 79636110030 £1(12X48) D=12 1
612 15 V5001930020 g 1
612 16 | 13155202401 2l ZEZE (X COMP 450X60X47 1
612 17 | 79636130050 £1(16X60) D=16 1
612 18 [V4111600160 HetAM M16 1
612 19 (13059310030 oll o 21(D=2.3) D=2.3 1
612 | 20 | 12505243500 2l 1
612 | 21 | 12505240060 AE 1
612 | 22 13155203102 & 3J(%)COMP 1X1X1 1
612 | 23 |14215020020 R 1
612 | 24 |13155202501 Meld ) =& 1X1X1 1
612 | 25 |14585142600 M2l (xMl =2 ,RH)COMP 10X180X34 1
612 | 26 |14585142700 M el(AMl =2,LH)COMP 1X1X1 1
612 | 27 |13155202511 HOHZE D20X44X104 1
612 | 28 |V3012600140 FEAHEES23 M14 1
612 | 29 |14585142520 HMIAHME AFZ2 1X1X1 1
612 | 30 |V4111600160 HetAM M16 1
612 | 31 |Vv4011600160 ALE2LA M16 1
612 | 32 |V3313600160 FELUHEI=2E M16 1
612 | 33 |79636110030 £1(12X48) D=12 1
612 | 34 |V5001930020 =g 1
612 | 35 |13155203201 I ZEZE(R)COMP 1X1X1 1
612 | 36 |79636130050 £1(16X60) D=16 1
612 | 37 |V4111600160 HetAM M16 1
612 | 38 |13059310030 oll o #1(D=2.3) D=2.3 1
612 | 39 |12505243500 2l 1
612 | 40 |12505240060 AE 1
612 | 41 |13155204104 583 Eci3! comP 144X245X150 1
612 | 42 |13155206002 &= & = ASSY 1
612 | 42 |13155206003 & 2 3 ASSY 1X1X1 1
612 | 42 |13155206004 &= & = ASSY 1
612 | 43 |13155206111 BHZ2 31.8X4.5 1
NOTE

- 162 -




==
FIG 612 HITCH & 3-POINT LINKAGE Year/Month
2022-12
T265NHAUZ

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
612 | 44 |13155206121 A QI E (A 1X1X1 1

612 | 45 |13155206131 A E(R) 1X1X1 1

612 | 47 |V3042600200 L2EFAHEES2SE M20 1

612 | 48 |15645220020 £1(19X95) D=19 1

612 | 49 |15645220011 £1(19X86) D=19 1

612 | 50 |14445140051 oll o1 £1(19) D=4.5 3

612 | 54 |15605250030 g = (470) 25X520XT6 1

612 | 55 [13151112011 ol % | 0] E1(40X70) T=5 1

NOTE

- 163 -




FIG 613

T265NHAUZ

JOYSTICK LEVER

==
Year/Month

2022-12

1-01 -1-05
1-02
1-03
1-04

T265NH-R-613

NOTE

- 164 -




==
FIG 613 JOYSTICK LEVER Year/Montn
T265NHAUZ 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
613 | 1 |13185106110 SHES X0 A5 SEN(S9)) 1
613 | 1-01 | 13185162510 1
613 | 1-01 | 19955162513 SHEE ASSY(52)) 1
613 | 1-02 | 13185106120 L0l A8 ASSY 1
613 | 1-03 | 13185106400 301 2 ASSY (770) 2
613 | 1-03 | 13185106401 J0I S ASSY (770) 2
613 | 1-04 | 14527103610 X ZHBEX0AE 1
613 | 1-05 | 13185162520 22| Z ¥ EASSY(175K) 1
613 3 | 16994080072 5 LI 2(SHORT) 1
613 4 (14725100100 & 2 PF 3/8xM18 1
613 5 (13185110010 A 2 (PF3/8, PF1/2) 1
613 7 13156252205 L 0IAE 2dI0lE comP 1
613 8 | V2173608075 L2EFUAEEEF(S) M8X75 2
613 9 | V4111600080 HetAM M8 2
613 10 (13156082133 ZO0IAE A 1
613 11 | V1122806016 A XAEEAIZ2LEAL M6X16 2
613 12 | V2183608025 L2EFUHEEES(SP) M8X25 2
613 13 [13185106600GB dl B (= 0l A & )ComP 1
613 14 10896013800 (=0l AE) 1
613 15 V3302600140 FAHEI=28 M14 1

NOTE

- 165 -




FIG 614

T265NHAUZ

HITCH & COVER

==
Year/Month

2022-12

NOTE

- 166 -




==
FIG 614 HITCH & COVER Year/ilonth
2022-12
T265NHAUZ
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
614 1 13155212100 Ed e ol Xl COMP 1X1X1 1
614 2 | V2013614030 L2EFUAEEES) M14X30 4
614 3 | Vv4011600140 ALEOLA M14 4
614 4 (13155201011 PTOES+ T=2.3 1
614 5 | V2183608016 L2EFUAEEES(SP) M8X16 4
614 6 |14882472502 Edl e 1
614 7 | 14215020020 ! 1
NOTE

- 167 -




7. NNEGIE/IH B! PART NO. T7

FIG 701(1) BONNET

FIG 701(2) BONNET

FIG 702 DASH PANEL

FIG 703 FLOOR

FIG 704 SEAT

FIG 705 ROPS

FIG 706 CAB FRAME & DOOR(OPTION)
FIG 707 FRONT GLASS(OPTION)

FIG 708 SIDE & REAR GLASS(OPTION)
FIG 709 ROOF(OPTION)

FIG 710 HEATER(OPTION)

FIG 711 INTERIOR PART(OPTION)

FIG 712 LAMP & COVER(OPTION)

FIG 713 FRONT & REAR MOUNTING(OPTION)

- 168 -

169
171
173
175
177
179
181
183
185
187
189
191
193
195



==

FIG 701(1) BONNET Year/Month
T265NHAUZ 202212
NOTE

- 169 -




==
FIG 701(1) BONNET Year/Month
T265NHAUZ 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
701(1) 1 13186012100 = E ASSY 1X1X1 1
01(1) 1 13156030020 el=dolH 1
01(1) | 2 [19959010011 A== 1
o) | 2 | 11116222000 oS ASSY K1 1X1X1 1
o) | 3 | 13186022100 S T3l COMP 1X1X1 1
011) | 4 |[V2183608020 L2EFUEEES(SP) M8X20 1
011) | 5 |[V2183608025 L2EFUAEEES(SP) M8X25 2
011) | 6 [13156012213 AHIO EciA T=3.2 1
011) | 6 [11976014500 AHIOISUB, 2E 1
011) | 6 [11976014500 AHIOISUB, 2E 1
o11) | 7 [V2183608025 L2EFUHEEES(SP) M8X25 2
o1(1) | 11 | 13156012301 CH T (Z ©)ASSY_55kg 1X1X1 1
01(1) | 12 (14322420010 2l D=8 2
o1(1) | 13 [V4111600080 HetAM M8 2
o1(1) | 14 [V5001925015 =g 2.5X15 2
01(1) | 15 [13154072400 = CE 8 Xl cOMP 1X1X1 1
01(1) | 16 [13154070110 =t H D=10 1
o1(1) | 17 |[V7082400080 ES & &2 (sus) 8 1
o1(1) | 18 |[V2173608020 L2EFUAEEEF(S) M8X20 3
701(1) | 19 [V3802600060 SHIE0ISAUHE 2
NOTE

-170 -




FIG 701(2)

T265NHAUZ

BONNET

==
Year/Month

2022-12

— 1o
— 102
— 103
— 110
— 105
— 1065
— 11077
—1083
— 1099
— 1100
—1111
—112

—113

T293-E-701B

NOTE

-171 -




k!
Year/Month
FIG 701(2) BONNET
2022-12
T265NHAUZ
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
701(2) 1 13186012100 = C ASSY 1
01@ | 101 |13156012112SR | =& 1X1X1 1
012 | 102 | 13186012120 NETES)) 1X1X1 1
01(2) | 103 | 13156012133 4l E(H) T=2.5 1
01(2) | 104 | 13156012143 Ul E(—?—) T=2.5 1
012) | 105 [ 13156012151 =& ZY0lE 1X1X1 1
012) | 106 | 13156030020 ol&=d0lH 1X1X1 1
012) | 107 [ 16506010140 HAAZT|+28H] T=5.0 1
01(2) | 108 | V1222806012 MIESHH EHS2 LH\HSP) M6X12 2
012) | 109 [ V3501600060 Aoz HE M6 18
012) | 110 [ 13156012160 s2H2ZIHE 1X1X1 2
012) | 111 [ V1122605010 MIEE A ZELEA} M5X10 2
012) | 112 [ 13186012130 T¢E JE HE 1X1X1 1
7012) | 113 | V1222806016 MIESHH EHS H\HSP) M6X16 2
NOTE

-172 -




FIG 702

T265NHAUZ

DASH PANEL

==
Year/Month

2022-12

NOTE

-173 -




==
Year/Month
FIG 702 DASH PANEL
202212
T265NHAUZ
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
702 1 13646303000GB CHAIIH € comMP 1
702 1 13636303000GB CHAIIH € coMP 1
702 2 13156300011 SE el&dold 1X1X1 1
702 3 | V2183610025 L2EFUAEEES(SP) M10X25 4
702 4 [13156300023GB SEEH 1X1X1 1
702 4 [11976300020GB U, =L 1
702 4 [11976300020GB o, =L 1
702 5 | V4111600100 HetAM M10 2
702 6 |13156300030 AE D=1.6 1
702 7 | V5601600010 AHHE 10 2
702 8 | 13366684300 SPNR 1
702 13 (14721120090 E=&0I 1X1X1 1
NOTE

174 -




==

FIG 703 FLOOR Year/Month
T265NHAUZ 2022-12
T234-E-703
b
NOTE

-175 -




==
FIG 703 FLOOR Year/Montn
T265NHAUZ 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
703 1 13156402111SR S0 W 1
703 1 13156402112SR S0 W 1
703 1 13156402113SR S0 W 1
703 1 13156402114SR S0 W 1
703 | 2 | 13156252121 el=d0lH 2
703 3 13156252110 =dI0lE 2
703 4 (V2173612040 L2EFUAEEEF(S) M12X40 2
703 6 | V2183610025 L2EFUAEEES(SP) M10X25 2
703 11 (13156082113 digt Jt0I1 &, & 1
703 13 |[V1902605012 o XS HYIEHE LEAKBS) M5X12 2
703 14 | V1222806012 & XS I &2 LEAKSP) M6X12 3
703 15 (13156082123 ditt JI0IE, 2 1
703 16 | V1222806012 & XS I &2 LEAKSP) M6X12 3
703 17 13186412110 HE 1
703 18 V2173610040 L2EFUAEEEF(S) M10X40 2
703 19 (V4111600100 HetAM M10 2
703 | 20 |Vv4011600100 ALE2LA M10 2
703 | 21 |V3043600100 L2EFAHEES2S M10 2
703 | 22 |13156253101 g XXl Zdl 0l E(RH)COMP 1
703 | 23 |V2183608025 L2EFUHEEES(SP) M8X25 2
703 | 24 |36143110010 #Ha =P 02 1
703 | 26 |14256210040 OtLIAS & X (9) 1
703 | 27 |14541063080 A (LH) 1
703 | 29 |15276040020 Ed 2E(@®) 1
NOTE

- 176 -




FIG 704

T265NHAUZ

SEAT

==
Year/Month

2022-12

T293-E-704

NOTE

- 177 -




==
FIG 704 SEAT Year/Month
T265NHAUZ 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
704 1 13156113000 Al E ASSY 1X1X1 1
704 | 2 [13156112100 AIE 22 COMP 1X1X1 1
704 3 13156112200 ANE HEMAE ASSY, LH 1X1X1 1
704 4 (13156112300 ANE HEMAE ASSY, RH 1X1X1 1
704 5 (13156112010 ANE B2l LH T=3.2 1
704 6 13156112020 ANE Eciz2!,RH T=3.2 1
704 7 |V3042600080 L2EFAHEES2SE M8 8
704 8 |v4011600080 ALE2LA M8 8
704 9 | V2173608016 L2EFUAEEEF(S) M8X16 4
704 10 (13156112030 ANE ATZE D=5.5 2
704 11 (13156112040 °tM SdlolE T=2.3 2
704 12 | V2173610025 L2EFUAEEEF(S) M10X25 2
704 13 V3012600100 FELHEES2E M10 2
704 14 (13156112050 AOE A 1X1X1 2
704 15 (13156110010 ZdI0lE, &KX T=10.0 2
704 16 V2173610025 L2EFUAEEEF(S) M10X25 2
704 17 | V2183610030 L2EFUHEEES(SP) M10X30 2
704 18 (13156110020 2, 10X272 D=10.0 1
704 19 (V4111600100 et M10 1
704 | 20 |V5001930025 =g 3X25 1
704 | 21 | 13156114001 otM HWE ASSY 1X1X1 1
NOTE

-178 -




s g
FIG 705 ROPS Year/Month

2022-12

T265NHAUZ

T233T273-E-T058

NOTE

-179 -




==
FIG 705 ROPS vear/Month
T265NHAUZ 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
705 1 13157022000 ROPS ASSY 1X1X1 1
705 2 |13637022100GB =g (&) comp 1
705 2 | 13157022106 =g (& comp 1X1X1 1
705 3 |13637023100GB ol (<) COMP 1
705 3 | 13157023106 ol (<) COMP 1X1X1 1
705 4 (13157024102 ol (&) cCOMP 1X1X1 1
705 5 | V2004614090 FEA=SEES) M14X75 2
705 6 |V4111600140 HetAM M14 2
705 7 | Vv4011600140 ALE LA M14 2
705 8 | V3043600140 L2EFAHEES2S M14 2
705 9 16507027500 DEE X 1X1X1 2
705 | 10 |13157022202GB B i 2 (& comp 1X1X1 1
705 | 10 |13157022203GB S i 2 (&H comp 1
705 | 11 [13157023202GB | = 2 2/() COMP 1X1X1 1
705 | 11 [13157023203GB | E2i3!(R) COMP 1
705 | 12 | V2004612150 FEA=SEES) M12X150 8
705 | 13 |Vv4011600120 ALE2LA M12 8
705 | 14 |V3043600120 L2EFAHEES2S M12 8
705 | 15 |V2013614045 LEFUHEEES) M14X45 2
705 | 16 |Vv4011600140 ALE2LA M14 2
705 | 17 14046210300 2% 2
705 | 20 |13157020040 =Zdl Ol E(ROPSO| 2 &) T=4.5 2
705 | 21 |13197035401 S 2! COMP 1X1X1 1
705 | 22 |V2183608016 L2EFUHEEES(SP) M8X16 2
705 | 23 |16705251100 =358 3) D=5 1
705 | 23 |14527071350 =358 3) 1
705 | 23 |14527071350 =358 3) 1
705 | 24 |V4111600050 HetAM M5 1
705 | 25 |V5001920015 =g 2X15 1
705 | 26 |11817122100GB Sci3! COMP , SHIEZ 2
705 | 27 11616562000 2 I ASSY, &3 X AlIS 2
705 | 28 |11817025500 gt = ATl 3 ASSY(LH) 1
705 | 29 |11817025700 & A S ASSY, LH 1
705 | 30 |11817120010GB ZdI0lE, 3l 2
705 | 31 |V2183610025 L2EFUHEEES(SP) 4
705 | 32 |V2183608100 L2EFUEEES(SP) 8
705 | 33 |V3802600080 SdXE0IS2ZLHE 8
705 | 34 |11817025600 gt = ATl 3 ASSY(RH) 1
705 | 35 |11817025800 & A = ASSY, RH 1
NOTE

- 180 -




FIG 706

T265NHAUZ

CAB FRAME & DOOR(OPTION)

==
Year/Month

2022-12

NOTE

-181 -




==

FIG 706 CAB FRAME & DOOR(OPTION) Year/Month
T265NHAUZ 202212

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

706 1 13347022000GB I COMP,IH Bl(ef Al O) 1X1X1 1

706 2 13347023500 S22y Yy g M 1X1X1 1

706 3 | 13347023600 s LdY g 1X1X1 1

706 4 (13187023140 =el, & H(LH) 1X1X1 1

706 5 13187023150 el H(RH) 1X1X1 1

706 6 |13347023220 BOLREYEF) 1X1X1 2

706 7 | 13347024200 Q= d4Ld 1X1X1 4

706 8 13347024700 s =2&80I 1X1X1 2

706 9 13347023900 NAADE(EYR) 1X1X1 2

706 10 (13347023480 DEIHZ 1X1X1 24

706 11 [ 13347024400 EUPNEESS 1X1X1 1

706 12 (13347024500 EUPNIES 1X1X1 1

NOTE

-182 -




==

Year/Month

2022-12

FRONT GLASS(OPTION)

FIG 707
T265NHAUZ

NOTE

-183 -



==
Year/Month
FIG 707 FRONT GLASS(OPTION)
202212
T265NHAUZ
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
707 | 1 [13187023110 EEIERS) 1X1X1 1
707 2 13347023180 HOLREHRERI) 1X1X1 1
707 3 13187023120 =cl(&,8) 1X1X1 1
707 4 (13347023190 HODREHES2HR) 1X1X1 1
707 5 13187023130 =cl(&,ath) 1X1X1 2
707 6 13347023210 WO LREHOIRRC) 1X1X1 2
707 7 | 13347023280 a8 SR A 1X1X1 2
707 8 13347023290 S2uB 1X1X1 2
707 9 13347023260 =l Ed3A 1X1X1 2
707 10 (13347024800 dEsAd=cl &80 1X1X1 1
707 11 [ 13347024900 dEsAdRe &80 < 1X1X1 1
707 12 (13347025600 ol 24 1X1X1 1
707 13 [ 13347025700 etolH & 1X1X1 1
707 14 13347025800 S 1X1X1 1
NOTE

- 184 -




FIG 708

T265NHAUZ

SIDE & REAR GLASS(OPTION)

==
Year/Month

2022-12

NOTE

- 185 -




==
FIG 708 SIDE & REAR GLASS(OPTION) Year/Month
T265NHAUZ 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
708 1 13187023160 7= el(s) 1X1X1 2
708 2 13347023230 BODR=EHE=L) 1X1X1 2
708 3 13187023170 = el(R) 1X1X1 1
708 4 (13347023240 BODR=H=) 1X1X1 1
708 5 13347023700 SHAMEHEH! & 1X1X1 1
708 6 |13347023800 SHAMEHEHA 2 1X1X1 1
708 7 | 13347023270 I 1 1X1X1 2
708 8 13347023250 FEESE 1X1X1 14
708 9 13347024300 S2E4A 1X1X1 2
708 10 |[13347024600 HA2EEO 1X1X1 1
708 11 (13347024100 tAaAamesE(=EHRA) 1X1X1 2
708 18 [13347039900 K2 K3 2l O 2t0lIH KIT 1X1X1 1
708 19 (15817401130 AZ Ml E(13X17X02) 1X1X1 1
708 | 20 |14527042500 detAHEXE 1X1X1 1
708 | 21 | 17677030030 HHB &t 1X1X1 1
708 | 22 16997032000 2 H(2H0I1H) ASSY 1X1X1 1
708 | 23 |V2193606020 2= E(SPL) M6X20 1
708 | 24 16997027700 = E(SET) 1X1X1 1
708 | 25 |16997033400 & (2A0IH) & S0l =(=) AssY 1X1X1 1
708 | 26 |19957033100 A M €4 3 (2MOTOR)ASSY 1X1X1 1
708 | 27 |V2123606016 F2=E(SP) M6X16 2
708 | 28 |13347722010 IR (25) 1X1X1 1
708 | 29 |13347722020 D2AA17) 1X1X1 1
708 | 30 |13347722030 J2A(10) 1X1X1 1
NOTE

- 186 -




==

Year/Month

2022-12

ROOF(OPTION)

- 187 -

FIG 709
T265NHAUZ

NOTE




==
FIG 709 ROOF(OPTION) Year/Month
2022-12
T265NHAUZ

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
709 1 13347025200SR N 1X1X1 1
709 2 | 13347025101 S, 1X1X1 1
709 3 | 13347026201 ARAXIE 1X1X1 1
709 4 (13347025300 2 Ul S FAITYPE 1X1X1 1
709 5 13347025400 s 1X1X1 2
709 6 |13347023350 SAZSE 1X1X1 2

NOTE

- 188 -




FIG 710

T265NHAUZ

HEATER(OPTION)

==
Year/Month

2022-12

NOTE

- 189 -




==
Year/Month
FIG710 HEATER(OPTION)
202212
T265NHAUZ
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
710 1 12397081121 S A, AX/oUT 1
710 2 11107081130 SIHES A, MHAE 1
710 3 16998202102 H/TZ E ASSY 1X1X1 1
710 5 |37681850160 BHE S I 25 3
710 6 |11108200120 I} Ol & COMP 1
710 7 | 14628200150 S A (Gl B NO6) 1
710 8 14628200140 S A (Gl Bl NO5) 1
710 9 |36503050020 gHE S 232 5
710 10 (11518202600 & 2f== M0l 2 £ EHE/C) 1
710 11 | 37681850160 BHE S I 25 2
710 12 (13347023360 HESA 1X1X1 2
710 13 [ 13347026400 SIHEA 1X1X1 2
710 14 13347026300 Ol B g 1X1X1 1
NOTE

-190 -




==
Year/Month

2022-12

INTERIOR PART(OPTION)

FIG 711
T265NHAUZ

NOTE

-191 -



==
Year/Month
FIG 711 INTERIOR PART(OPTION) car/Mon
2022-12
T265NHAUZ
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
711 1 13347025900 ol Xg 1X1X1 2
711 2 | 13347026100 il 2 E () 1X1X1 2
711 3 | 13347025500 ZTHEZHIUOIAE 1X1X1 2
711 4 [13347023460 W DR 8HAHO 1X1X1 1
711 5 13347023470 B0 R ZEHY 1X1X1 2
711 6 | 13347023440 S32d Y AElHE 1X1X1 2
711 7 | 13347023450 EYRJISotE AEHE 1X1X1 2
711 8 13347023420 WD RSB 1X1X1 1
711 9 13156030021 el=dlolH 1X1X1 2
NOTE

-192 -




==

FIG 712 LAMP & COVER(OPTION) Year/Month
2022-12

T265NHAUZ

NOTE

-193 -




==
FIG 712 LAMP & COVER(OPTION) Year/Month
2022-12

T265NHAUZ

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

712 1 16606510210 D22 (30) 1X1X1 5

712 2 13606571000 S OIBHAE 1X1X1 2

712 3 | 13197020011 HH ASEXE T=4.0 2

712 4 (V4011600050 ALEOA M5 2

712 5 |V3002600050 FELHEES1S M5 2

712 6 | 15276040020 Ed 2E(@®) 1X1X1 2

NOTE

194 -




FIG 713

T265NHAUZ

FRONT & REAR MOUNTING(OPTION)

==
Year/Month

2022-12

NOTE

-195 -




=h=!
FIG 713 FRONT & REAR MOUNTING(OPTION) Year/Month
T265NHAUZ 2022-12

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
713 1 13347027800GB Ot2 8 A EE (LH/R) COMP 1

713 2 13347028100GB 0t=28 A EZH (RH/R) COMP 1

713 3 15966250010 ol=diolH 4

713 4 13347027710GB AHOIA ZEHIOIE, H2E (R) 2

713 5 13347027300GB =ZdI 0l ECcOmMP 4

713 | 6 [Vv2014612160 AESAZBEES) 2

713 7 | V4011600120 ATSQA 16

713 8 | V2173612035 L2EFUEEZS(S) 8

713 9 |V3043600120 L2EFLAHERES2E 8

713 10 | V2014612075 L2EFASEES) 2

713 | 1101 [ 13347027202GB Scdiz! comMPp, 028 M/&t 1

713 11 | 13347027201GB Or2 8 E 3 (M/LH)COMP 1

713 | 1201 [ 13347027502GB Sdiz!l comp, O0t28 M/ 1

713 12 | 13347027501GB O0+2 8 E i 3 (H8/RH)COMP 1

713 13 | 13347027110GB SPACE PLATE , MOUNTING (F) 2

713 | 14 [13347027610GB | JI0IE Z0IE, OI=2€ () 1

713 15 | 13347027720 2zt 4

713 16 | V2014616050 L2EFASEES) 6

713 17 | V4011600160 ATSQA 24

713 18 | V2013616065 L2EFASEES) 8

713 19 | V3043600160 L2EFUAHEES2E 10

NOTE

- 196 -




8. 8 & PART NO. T8

FIG 801 BATTERY & MOUNTING
FIG 802 LIGHTS

FIG 803 INSTRUMENT PANEL
FIG 804 ELECTRIC SYSTEM
FIG 805 HARNESS

-197 -

198
200
202
204
206



FIG 801 BATTERY & MOUNTING

T265NHAUZ

==
Year/Month

2022-12

T253-E-801

NOTE

- 198 -




==
Year/Month
FIG 801 BATTERY & MOUNTING car/Mon
2022-12
T265NHAUZ
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
801 1 13151121002 BH & 21 (12V45AH)ASSY 1
801 | 2 13181122100 IEEEEENSE 1
801 3 13151122201 N EZdI0lE CcoOMP 1
801 4 (13151120061 BHEICZIME=SE 2
801 5 |35605033020 oI EE LA 2
801 6 |V3002600060 FEAHEES13 M6 4
801 7 | V2173608020 L2EFUAEEEF(S) M8X20 4
801 8 17686641110 G2 & dlol 1
801 9 | V2193606016 2= E(SPL) M6X16 1
801 10 (13266212003 = 1
801 11 | V2113606016 S22 = E(S) M6X16 1
801 12 (14166684100 OfLI A ASSY , BHE 2l 1
801 13 [ 13156684202 & X 1
NOTE

- 199 -




FIG 802

T265NHAUZ

LIGHTS

==
Year/Month

2022-12

I1G. 701-03

NOTE

- 200 -




==
Year/Month
FIG 802 LIGHTS
202212
T265NHAUZ

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
802 1 19026563101 ot & & I ASSY(&H), R113 1
802 1 19026563102 ot & & I ASSY(&H), R113 1
802 1 19026563201 ot & I ASSY(2), R113 1
802 1 19026563202 ot & & I ASSY(2), R113 1
802 5 15666562003 I (SHIUI0I&)ASSY 2
802 6 | 17687023401 A S ZASSY 1X1X1 2
802 7 | V1902605012 oA S HYIEHE LEAKBS) M5X12 6
802 | 101 | 19026563010 & E(12V55W) 12V55W 1
802 | 504 | 15646542130 HEEZ, 12v21W) S25.BA15S 2
802 | 505 | 15666562040 HE (" Z,12v5W) G18.BA15S 2

NOTE

-201 -




EIE!
FIG 803 INSTRUMENT PANEL Year/Month
T265NHAUZ 2022-12
Forward

T2IANH-U- B3

[G. 305-01

NOTE

- 202 -




==
FIG 803 INSTRUMENT PANEL Year/Month
2022-12

T265NHAUZ

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

803 1 13636602001 Ol EHIH & ASSY 1

803 2 | V1922604016 EY T LEAH M4X16 4

803 3 | 13156642100 A8 X AKX 1X1X1 1

803 4 (13276642201 ZHl AR 1X1X1 1

803 5 13156642300 PTO A2 Xl 1X1X1 1

803 6 |13157072501 B A EE AR XIASSY, K2 1

803 7 16626582403 AR XI(Z2EFE]) SET 1

NOTE

- 203 -




FIG 804

T265NHAUZ

ELECTRIC SYSTEM

==
Year/Month

2022-12

NOTE

- 204 -




==
Year/Month
FIG 804 ELECTRIC SYSTEM cariMo
202212

T265NHAUZ

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

804 1 13276642002 72X A0l A ASSY 1

804 2 | V2123606020 F2=E(SP) M6X20 2

804 2 |V2323606020 A UAEFLEE(SP) 3

804 3 | 17686641110 g0l 1X1X1 1

804 5 (11616212900 5P Edl0l 4

804 6 | V2323606016 A UAEFLUESE(SP) M6X16 4

804 7 | 15606642401 Sdl HEP/=M) 1

804 9 13636302300 B3l COMP , AlSOHHM 1

804 10 |V2193606020 2= E(SPL) M6X20 2

804 11 (11816602200 EFEARE 1

804 12 | V2123606020 FUA=E(SP 2

NOTE

- 205 -




FIG 805 HARNESS

T265NHAUZ

==
Year/Month

2022-12

POSITION(R)
I EamTHR
P TURNR)

STOPTAIL LAMPIL)

STORTARL LAMP{H]

WORKING LAMP(REAR)
(D WORKING LAMBREAS)

MARY HARNESS - U
Prosor yy FUEL GAUGE
GLOW SENSOR
INTERRUPT o)
ALTERNATOR

Ry WATER TEMP SENSOR
ALTEHNATOR @y e COMBINATION S

TACHOMETER ()
SENSOR

STAHRTER
"“ STAHTER(S)
OIL PERSS SENSOR g% I e 1
MAIN FUSE (40
BLOW B0 -’lvl’h
S

PANEL(A)

REAR MARNESS

o
& ) .
CRUISE MAGNET N BRAKE B
S SOL RELAY
FLASHER UNIT ’:
B L oLow nuer
v = o PN PREL P CRUISE OFF RELAY
e o N SLF exTernaL POWER RELAY
SOL FUSE(I0A Gy - .
= L O au}w "rPE % e “RUISE RELAY
™ ' [T START RELAY
HEAD LAMPILH) il:f'
&)
GLOW RELAY o
R GLOW PLUG
‘}‘! T264-U-805
FUEL SO0L

NOTE

- 206 -




==
FIG 805 HARNESS Year/ilonth
2022-12
T265NHAUZ
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
805 | 1 [13636683100 SkLIA (Ol 1) ASSY 1
805 2 | 13156683605 StLI A (2l o) Assy 1X1X1 1
805 3 13156683700 ofLI A ASSY, ROPS 2
NOTE

- 207 -



9. cte/=& PART NO.T9

FIG 901 TOOL & ACCESSORY 209
FIG 903 LABEL 211

- 208 -



FIG 901

T265NHAUZ

TOOL & ACCESSORY

==
Year/Month

2022-12

OPERATOR'S MANUAL

-

PART'S CATALOGUE

T23ANH-1-901

NOTE

- 209 -




==
FIG 901 TOOL & ACCESSORY Year/ilonth
2022-12
T265NHAUZ
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
901 1A | 14159120020 MEBEE M, T265 1
901 1A | 14159120021 MEEE M, T265 1
901 2A 14159120030 FS=25,T265 1
901 3A [ 14527078721 J| SET, TYM 1
901 3A 12147078721 J| SET 1
901 4 (14215020020 R 2
NOTE

-210 -




FIG 903

T265NHAUZ

LABEL

==
Year/Month

2022-12

__& WARNING

®

Always apply
when parking.
Failure to do so can cause

accidents and damages.

he park brake

20

1

_ AWARNING

Work in ventilated area
when engine is running.

A WARNING

A WARNING |

Al

FAST

BLOW.
(LOCHK)|

‘oa)
o

100

Abwatys sel the knob 10 kck when

1.Travelling on the road.

2 Replacing blades on an implement
an

® B

(AWARNING)

&v /iy

3 Making

Sudden dropping of an implement
Can CAUSD SErous injury c:rﬂdealh.

410005
.

| Do not refuel the tractor
while smoking or near
naked flame or sparks.
always stop engine before
refugling tractors.

00000080
)

Never use the diff-
lock at high speed or
on the road as this
can cause rollover

A WARNING |

;fJ ¥
& |, ™
Brake pedals must always ba
locked together when travelling
on the highway. This will ensure
uniform braking and provide
maxinmum f.n}?plng ability sharp
turns must only be made at
slow speeds. ——

-
|

Keep hands and
clothing away from
rolating fan and
bells to _prevent
SANOUS INjUry.

gingusezn

_—

6

7

|

operation.

Rotating driveline con-
ct can cause death.
KEEP AWAY !

Keep all drive line.
Tractor and equipment
shields in place during

3005104130

and injury.

5

(AWARNING

Attaéh implements

-~
@_‘ ta\ndtlraile?s to the ?\?
ractor anly usin
ores_cn{ed agaw- \lly
| bar or hitch. 0000 Frvrrrrrr

8

ADANGER

Do not ride
except operator.

11

.- i
T 3
15 1

PARKING BRAKE

Press down the master
brake pedal and

lock the parking lever
at the same time

(AWARNING)

$/®

.11ﬂiiinid‘m.

A CAUTION |

Do not touch while
the systam is hot,
It cause serious
bums

12004100245

Always fasten
Your seal belt.

i( @m

@ MIC+REAR

&)

This Tractor may tip
over unexpectedly and
quicker than an operator
is able to jump free
1.Never operate a tractor

without a praper Roll over

Protection Structure.(ROPS)
2.Always wear your seat belt

when operating this tractor

equipped with roll over
rotection,
3.Never pull from above or
from the rear axle.
4.Do not operate the trasctor on
sleep slopes or near drop offs
5.Avoid sharp high speed tumns
Serious injury or death may
result from traclor upsets.

Death or injury may result if

this tractor over tums with the ROPS
in the folded down pasition.

Operate this tractor with the ROPS
folded down only when necessary,
Do not wear seat belt if operated with
ROPS folded down

LI B0

25

Do not remove
radiator cap while
engine is hol.

Hot steam will
injure you.

- 'D'_

13

Additions, alterations. cracking,
damage of corrasion to this

structure may adversely affect
the performance of the ROPS.

23

[Awsavne)

-

Do not use the
acoeleralorrt lever
execpt worki
meu‘c‘g fiald. "

31

A WARNING ||

Stay clear of ralsed Boom

and bucket.

ition with joystick lever

Push the butien io kock
15 neutral whenever the

24

33

|5 not opeération.

32

T234-E-903

NOTE

-211 -




==
FIG 903 LABEL Year/Month
T265NHAUZ 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
903 1 12009100020 cte & /I 1
903 2 12009100030 ot F /DDA 1
903 3 | 12009100040 ot F/ASHEE 1
903 4 (12009100050 ot 2 /e s 1
903 5 12009100060 ot F/xts I3 1
903 6 |12009100070 ot Z /8013 1
903 7 12009100120 cHel, =2/ 2
903 8 12009100130 ctd , 2 E/PTO 1
903 9 12009100140 ctel, H /A0l 1
903 10 (12009100150 ctel  Z/etCiooid 2 1
903 | 11 [12009100160 ctel, ?lg/ss= 1
903 12 (12009100190 ot Z /ot E 1
903 13 12009100230 e, =o/F s 1
903 14 12009100240 cHel, =9/ S| 1
903 15 [ 17689200050 e FHe/XsUE 1
903 16 [17689100170 ctel, =9J/otd 1
903 18 | 14169020040 03, 2 LI E(T265 HST) 2
903 18 [14169020041 Ot=, T265 HST 2
903 18 |[14169020042 Ot , /1265 2
903 | 21 |14729040130 cte(Z &/aH) 1
903 | 22 |13139100040 cHE(PTO, M+R) 1
903 | 23 |12209045051 ot A0 1
903 | 24 |12209045010 ctH(ROPS®I &) 1
903 | 25 |12209045020 ct#(ROPSZE 1) 1
903 | 26 |18711201100 e =MREER 1
903 | 27 |12127025110 el AEHH 1
903 | 31 |12009100210 ot BASZE 1
903 | 32 |17699100090 ot B /R0l AE 1
903 | 33 |17699100100 ctel /R0 AEHE 1
903 | 34 |19129041130 e TYM(75) 2
903 | 36 |14169100050 cte, ROPS 1
903 | 37 |11999010020 TYM cte 2
NOTE

-212 -




